Alog Max

12000XT

Spare part manual

www.logmax.com

Ver. 1.4



Log Max 12000XT
Spare part manual

Ver. 1.4 2



Log Max 12000XT
Spare part manual

AMog Max

Stationsvagen 12 - 77013 Grangarde - SWEDEN
Phone: +46 240 59 11 00
info@logmax.com www.logmax.com

3 Ver. 1.4



Log Max 12000XT
Spare part manual

Applies to serial number: 910007-

Ver. 1.4 4



Log Max 12000XT
Spare part manual

Contents

1. Frame and protection ... 9
Frame with proteCtive COVET..........cooiiiiiiieee e 11
(o] 01T o I = 1 G RSSRUPPRPURRIN 15

2. Delimbing unit ... s 17
Delimbing UNit... ... 19
LOWET KNITE ..t e e e e e e e e ettt e s e e e e e e e e e e eeeeeeeannes 21
UPPEI KNITE ..t e e e e e e e e e e et e et s e e e e e e e aaeeeeeeenenaes 25

3. Feeding Unit.......oooiiiiee 29
Feed roller motors BBC 05 ........coooiiiiiieeeeee e e e e 31
(0] 11T = T o S EERPRPPRRPPRN 35

L S |1 == L= U] | 3 ' P 39
MEASUNNG WHEEL.........eeeeiieee et e e e e e e e e e eeeeeeenes 41
Diameter MEASUIING ......uiiiiiiiiiiiii et e e e 45

5. Felling Unit ... 47
FelliNg UNIt .. e e e e e e e e e e 49
HOSE NOIAE ... et e e e e e e e e e e e eeeeneees 53

RS 1V ] T 55
Saw UNit, toP SAW 98 XL ..o 57
TOP SAW NYAraUIICS ... 61
TOP SAW MANITOIA ...cooeeeieee e 65

S F= YU 1 A g B 19 PSP 67
SAW 411XL NYAFAUIICS. ... e e e e 71
SaW UNit 518 (OPLION) ...t 75
SAW 518 NYAraUIICS. ... 79
Tension device saw UNIt 518 .. ... 83
Bar holder #7 15mm STD ....ooooiieee e 85
10| o= g (== 1SV o 18] o 4] o J PRSPPI 87
Super Greasy NYArauliCs ............eeiiiiiiiiii e 89

- ROtatoOrs ... 91
(R 0] £=) (o] g 0] (o] o =T 2T 93

N oo =1 = o ] = 95
oo ] [ R 97
EAQE COVET ...ttt e e e e e e e e e 99

I 2 010 [0 I (oo N (] SO PUUPPT RPN 101

[T aTo I =T o To PP PUUPPTT RPN 103
FINA ENA I@SEI ...ttt e et e s e e e e e e e e e e e eeeeeenees 105
T T I = g o = TS T U ERPPRPRRPN 107

LN 1= N =TT PPPP 109
B0 E Y= 1YLV Nt B 1 R 111
10T = To | ] o T PP PPPRPRPP 113
Photocell, OPLION ......oeeeiieeee e eees 115

1 T P 117

B oo N U] SRS PPPPOPP 119

. Hydraulic system ... 121
HYAraulic SYSTEIM ......ueiiiiiiii e 123




Log Max 12000XT
Spare part manual

Left ManifOld.........coooii e 127
Right Manifold ... e 129
Right main manifold, major functions ..............ooorriiicici e, 131
LIS L £ 133
Right manifold, Spool CONrol..............ueiiiiiiii e 135
Right manifold, major fuNCtionS............cccoooiiiiiiiiii e, 137
Hydraulic system, COMpPenSators .........cooooiviiii i 139
Hydraulic system, end SECLION ...........cccooiiiiiiiii e 141
INIEE SECHION ...t e e e e e e e e eeeeeaeees 143
Feeding SeCHON EC..... .o 145
Feeding SECHON, PC.... .o 147
Compensator plug, feeding section, EC, PC..........ooviiiiiiiiiii, 149
Relief valves, feeding SECON.............uiiiiiiiiii e 151
Yo IR =Y o] o] o PSS 153
Hydraulic cylinder 80/50...........coooiiiiiiieccee e 155
[0 o (1 P URPUUPR 157
o 1Yo [ =W ] Tod oY/ [T o = b 159
[0 o 1 P EPRUPR 161
Hydraulic cylinder 80/50...........coooiiiiiiiecee e 163
Hydraulic cylinder 80/50...........coooiiiiiieecee e 165
Hydraulic cylinder 25/16...........coooiiiieeeee e 167
SaW CYIINAET, tOP SAW.....oeeiiiiiiiicce et 169
10. Control system.........oooii i 171
EleCtriCal SYSIeM ... .o 173
Electrical system, saw unit 411, 418, 518 .....oeuiiiiiiii e 175
Connection BoX, StANAArd ...........oeeeieeeeeeeee e 177
Lower CONNECHION DOX ....cooiiiiiiiieeeiie e e e e e e 179
Connection box, feed roller OPEN .........ccoooiiiiiiiiiccee e 181
L I Lo L= 183
Ver. 1.4 6



Log Max 12000XT
Spare part manual

7 Ver. 1.4



Log Max 12000XT
Spare part manual

Ver. 1.4 8



Log Max 12000XT

1.Frameandprotection
Spare part manual

1. Frame and protection

9 Ver. 1.4



ﬂl
53
mm
SO
=
3 ©
Mp
o 2
O ®©
aJ o
n
c
jel
=
O
(O]
P}
o
|
o
©
c
®
(0]
€
]
|
L
A

10

[

~12000 ~

REMy//

IAWARNING!
(Chain Shot Hazard!
Fara for kedjeskott!

% Loc-tite 603
%% Loc-tite 243

Log Max 12000

10

Ver. 1.4



Log Max 12000XT
Spare part manual

1.Frameandprotection

Frame with protective cover

Structure
005840-XT
Pos. | Part no. Quantity | Description Specification
1 042008 1 [ Frame Harvester cmpl/kmpl.
2 1|Frame S.E.S
3 015642 1 [ Magnetic plug G1/2"
4 014609 1| Wear plate
5 512031 2 | Bushing U. knife WB 80x80
6 625000 1| Grease nipple G 1/8"-r
7 601103 1| Seal ring Tredo 1/2"
8 014753 1 [Plate LM 12000
9 500651 4 | Screw CSS 2.2x4,5
10 042036 1 [Cover cmpl.
11 042035 1| Cover
12 519085 6 | Hood latch
13 500042 18 | Screw M6S M8x16 8.8
14 50305 18 | Washer Nordlock M8
15 014377 3 [ Rubber Damper
16 500143 3 | Screw M6S M16x150 8.8
17 500022 12| Screw M6S M6x14 8.8
18 503065 12 | Washer Nordlock M6
19 014968 2 | Decal 12000
012594 2 | Decal Log Max
20 011561 1 [ Decal
21 011562 1| Decal
22 500142 4 [ Screw M6S M16x120 8.8
23 502058 4 | Nut low Loc M16
24 014953 1 [ Cover with handle
25 014768 1 [Lower Cover
26 519100 1 [ Decal Chain shot" /Kedjeskott
27 500130 21| Screw M6S 16x35 8.8
28 503063 28 [ Washer Nordlock M16
29 013545 1 [ Filter
015351 1 | Filter Cold Temp
30 517238 1| Circlip SGH 45
31 013969 1 [ Filling cap cmpl. Yellow/Gul

11

Ver. 1.4



ﬂl
53
mm
SO
=
3 ©
Mp
o 2
O ®©
aJ o
n
c
jel
=
O
(O]
P}
o
|
o
©
c
®
(0]
€
]
|
L
A

10

[

~12000 ~

REMy//

IAWARNING!
(Chain Shot Hazard!
Fara for kedjeskott!

% Loc-tite 603
%% Loc-tite 243

Log Max 12000

12

Ver. 1.4



Log Max 12000XT
Spare part manual

1.Frameandprotection

Structure

Pos. | Part no. Quantity | Description Specification
014369 1 | Filling cap Yellow/Gul

33 543028 1 [ O-ring @ 44.04x3.53 Viton

34 014472 1| Prot. Cover Right / Hoger

35 014471 1 | Prot. Cover Left / Vanster

36 014473 1| Cover

37 500133 1| Screw M6S M16X50 8.8

39 016296 2 [ Cover Saw cylinder

40 501087 4 [ Screw MC6S M10X20 12.9

41 014719 1| Screw M 24X70

42 014681 1 [Hose leader

43 501138 3| Screw MC6S M16X70 12.9

44 500069 2| Screw M6S M10X30 8.8 FZB

45 013074 2 [ Decal ‘Read Manual”’ / Las manualen

46 502012 1 [Nut M6M M24

47 601004 1 [Plug G 3/4"

49 014446 1| Cover

50 526022 1 [ Gas spring

51 510123 2 | Fork link

52 502055 2 | Nut M10 Low/lag

53 015038 2 [ Cover stop

54 505030 4 | Screw M6S M12x60 8.8

55 502056 4 [ Nut M12 Loc

56 503009 8 | Washer BRB 12x22x2.0

57 602055 1 [ Coupling G 1/4°

58 601101 1| Seal ring Tredo 1/4¢

59 645130 1 [Hose 5130

60 601060 1 | Banjobolt G 1/4¢

61 601200 2 | Washer Cu

62 015037 1 [ Breather valve

63 503057 4 | Washer M10 Nordlock

13

Ver. 1.4




Log Max 12000XT

1.Frameandprotection
Spare part manual

Log Max 12000

Ver. 1.4 14



Log Max 12000XT
Spare part manual

1.Frameandprotection

Upper oil tank

Structure

Pos. | Part no. Quantity | Description Specification

1 014887 1| Tank

2 014366 1| Filling cap cmpl. Gold / Guld
014367 1| Filling cap

3 543028 110-ring 44.04X3.53Viton

5 624018 1| Breather G 1/4"

6 517238 1| Circlip SGH 45

7 013545 1| Filter

8 500069 4 | Screw M6S M10x30 8.8

9 503057 4 | Washer Nordlock

10 [540073 110-ring 17.13X2.62

11 033027 1| Pump IF 24V

12 1601101 1]Seal ring 1/4"

13  [014092 1| Adaptor G 1/4"

14 | 503004 8 | Washer BRB 6.4X12X1.5

15 [500029 4 | Screw M6S M6X45 8.8

16 1| Cable

17 1645161 1| Hose 5161

11 033027 1| Pump cmpl 24V

22 514020 110-ring @ 21.82 x 3.53

23 613062 1| Solenoid 24V

24 1514021 110-ring 1717 x1.78

25 016426 1| Spacer

26 010897 1| Piston 0,20 ccm

27 1526005 1| Spring

28 |617016 2| Check valve

30 016282 1| Pump housing

31 543012 110-ring J 27,6x2,4

32 1620302 1| Filter

33 |543013 2| O-ring @ 9,5x1,0 Svart/Black

34 | 543057 11 0-ring @ 9,0x1,0 Grén/Green

15

Ver. 1.4



Log Max 12000XT

1.Frameandprotection
Spare part manual

Ver. 1.4 16



Log Max 12000XT

2. Delimbing unit
Spare part manual

2. Delimbing unit

17 Ver. 1.4



Log Max 12000XT

Spare part manual

2. Delimbing unit

)
|

20

¥¥% Loc-tite 603

Log Max 12000XT

18

Ver. 1.4



Log Max 12000XT

2. Delimbing unit
Spare part manual

Delimbing unit

Structure

006202

Pos. | Part no. Quantity | Description Specification

1 042014 1 [ Proc. knife R.H.

2 042013 1 [ Proc. knife L.H.

3 1 | Knife, right

4 1 | Knife, left

5 512030 4 [ Bushing WB 70x60

6 625000 5 [ Grease nipple G 1/8"

7 601003 2| Plug 1/2"

8 502062 4 [ Nut Locking M24 Low/Lag

9 010342 4 | Washer

10 010341 4 [Pin

11 602030 4 | Coupling G 1/8" — KR 3/8”

12 017255 2 |Washer

13 014536 2 | Guide washer

14 500132 2 [Screw M6S M16X45 8.8

15 625011 1 | Extension Nipple

16 503063 2 | Washer Nordlock M16

17 601036 4 | Coupling G 1/2" UF-UF

18 1601103 11 [ Seal ring 1/2"

19 |645121 1 [Hose 5121

20 645120 1|Hose 5120

21 645118 1| Hose 5118

22  |645119 1 [Hose 5119

23 018994 2 [ Cylinder

24 021387 1 [ Knife edge Left / Vanster

25 021388 1 [ Knife edge Right / Hoger

26 013805 3 | Coupling

28 014573 2|Pin @ 80-505

30 |601062 2 | Banjo bolt G 1/2"

31 507070 erf [ Shim 82x130x0,5
507071 erf [ Shim 82x130x1,0

32 625001 1| Grease Nipple G 1/8" 900

34 |601012 1 [ Coupling G1/2"

35 |601017 1 [ T-Coupling G1/2"

19

Ver. 1.4



Log Max 12000XT

Spare part manual

2. Delimbing unit

mw
€0

L
%
7

NP B

-tite 602

¥ Loc

Log Max 12000XT

20

Ver. 1.4



Log Max 12000XT
Spare part manual

2. Delimbing unit

Lower knife

Structure
005842-XT
Pos. | Part no. Quantity | Description Specification
1 042015 1 [ Lower knife cmpl.
2 1 [ Lower knife
3 512031 2 | Bushing WB 80x80
4 625000 1| Grease nipple G 1/8"-r
5 503057 1 [ Washer Nordlock M10
6 507070 Erf. | Shim 82x130x0,5
507071 Erf. | Shim 82x130x1
014616 1|Pin
014639 1| Threaded ring
9 501090 1| Screw MC6S M10x30 12.9
10 010342 2 [Washer
11 010341 2|Pin
12 625000 2 | Grease nipple G 1/8"-r
13 018994 1 [ Cylinder
14 |601036 1| Adaptor G 1/2" UF-UF
15 601103 5| Seal ring Tredo 1/2"
16 [601003 1 [Plug 1/2"
17 1601036 2 | Coupling G 1/2"UF-UF
18 |645137 1| Hose 5137
19 |645138 1| Hose 5138
20 013805 1| Coupling G1/2°IF — G1/2’UF
21 016219 1 [ Cylinder cover
22 500082 1| Screw M6S M10x110 8.8
23 502055 1| Nut low Loc M10
24 502062 2 | Nut M 24 Loc
25 1602030 2| Coupling G 1/8“ -G 3/8°
26 602113 1 [ Seal ring Za
27 501092 2 | Socket screw MC6S M10x40 12.9
28 1601062 1| Banjo bolt G A"
29 016223 1| Clamp
30 503057 2 | Washer Nordlock M10
31 021775 1 [ Knife edge
32 017146 1 | Stopper plate Delimbing knife

21

Ver. 1.4



Log Max 12000XT

Spare part manual

2. Delimbing unit

Yoo

-tite 602

% Loc

Log Max 12000XT

22

Ver. 1.4



Log Max 12000XT
Spare part manual

2. Delimbing unit

33 017144 1 | Stopper plate Frame

23 Ver. 1.4



Log Max 12000XT

Spare part manual

2. Delimbing unit

Kalibreringspinne
Calibrating Pin

7

6
|

Spel 0,3-0,7 mm
Play 0,012 -0,028"

3

Log Max 12000

24

Ver. 1.4



Log Max 12000XT
Spare part manual

2. Delimbing unit

Upper knife

Structure

005843

Pos. | Part no. Quantity | Description Specification

1 042017 1 [ Upper knife cmpl. For / For hydr. Cyl.
1a 021440 1 [ Knife edge

2 014639 1| Threaded ring

3 505015 1| Screw M6S M30x110 10.9
4 503046 1| Washer BRFB 31x58x4

5 012329 1| Pin

6 507050 erf [ Shim 35x25x1,0

6 507051 erf [ Shim 35x25x0,5

7 014641 1| Spacer

8 502064 1| Nut M30 Loc LM6MH
9 526019 1 [ Spring

10 012226 1 | Adjuster screw

11 502706 1| Nut low Loc M16

12 501091 1| Screw MC6S M10x35 12.9
13 013007 1| Magnetic sensor

14 016076 1 [ Magnetic screw

15 [500138 1| Screw M6S M16x80 8.8
16 502701 1 [Nut 12x1,25 ML6MM
17 503057 1 [ Washer Nordlock M10

18 011907 1 [ Cylinder

19 502076 2 | Nut Locking M14

20 |645109 1| Hose 5109

21 645108 Hose 5108

21 645083 1| Hose 5083

22 1601060 2 | Banjo bolt

23 601101 6 | Seal ring 1/4"

24 014450 1| Cover

25 |501143 2| Screw M16x120

26 501145 2 | Screw M16x140

27 503063 4 | Washer Nordlock M16

28 012398 2 | Spacer

30 602051 1| Coupling R3/8”-R3/8” UF-IF
31 601029 2 [ Coupling R1/4’UF-R3/8"UF

25

Ver. 1.4



Log Max 12000XT

Spare part manual

2. Delimbing unit

Kalibreringspinne
Calibrating Pin

7

6
|

Spel 0,3-0,7 mm
Play 0,012 -0,028"

3

Log Max 12000

26

Ver. 1.4



Log Max 12000XT
Spare part manual

2. Delimbing unit

Structure

Pos. | Part no. Quantity | Description Specification
32 601102 2 [ Seal ring Tredo 3/8“
33 625005 2 [ Grease nipple M6-90gr

27

Ver. 1.4



Log Max 12000XT

2. Delimbing unit
Spare part manual

Ver. 1.4 28



Log Max 12000XT

Spare part manual 3. Feeding unit

3. Feeding unit

29 Ver. 1.4



Log Max 12000XT

3. Feeding unit
Spare part manual

mm) Rotationsriktning / Direction of rotation
=D Oljefléde / Oil flow

X% Loc-tite 602

Log Max 12000XT

Ver. 1.4 30



Log Max 12000XT
Spare part manual

3. Feeding unit

Feed roller motors BBC 05

Structure
005846-XT, 005847-XT

Pos. | Part no. Quantity | Description Specification

1 042050 1 |[Wheelarm L.H

1 042051 1| Wheelarm R.H

2 017141 1|Bar V-steel E Aggressive
3 609064 2 | Roller motor 2209cc

5 501172 26 | Bolt MC6S M20X55 12.9
6 503070 26 | Washer Nordlock M20

7 503060 16 | Washer Nordlock M12

8 601104 4 [ Seal ring 3/4"

9 601138 2| Seal ring M27

10 |645144 1 [Hose 5144

11 645148 1| Hose 5148

12 | 645145 1| Hose 5145

13  |645147 1 [Hose 5147

14 |645146 1| Hose 5146

15 | 645149 1| Hose 5149

16 |[601033 2| Coupling R3/8"UF-R1/2"UF
17 601102 2 [ Seal ring 3/8"

18 016443 4 [ Coupling G3/4"-3/4"

19 540160 4| O-ring 32.93X3.53

20 |601274 8 | Split flange 1”

21 501112 16 [ Screw MC6S 12x45 12.9
22 1615052 erf [ Hose cover @ 3", L=1000 L.H L=0.9 R.H
23 042025 2 [Roller Steel V-steel E Aggressive
24 505061 16 | Bolt M6SH M20X60x1,5 10.9
25 |014714 2| Cover

26 500094 16 | Screw M6S M12X45 8.8

27 503060 16 | Washer M12 Nordlock

28 LR1-92110 1 [Hose clamp

30 626001 2| Strap L=500

31 602028 4 | Elbow R3/4" UF-IF 90°

34 1601380 2| Coupling ADAP. R1/2"-3/4"JIC
36 015111 2 [ Prot. cover

37 500068 10 | Screw M6S M10x25 8.8

31

Ver. 1.4



Log Max 12000XT

3. Feeding unit
Spare part manual

mm) Rotationsriktning / Direction of rotation
=D Oljefléde / Oil flow

X% Loc-tite 602

Log Max 12000XT

Ver. 1.4 32



Log Max 12000XT
Spare part manual

3. Feeding unit

Structure

Pos. | Part no. Quantity | Description Specification

38 503057 10 [ Washer M10 Nordlock
40 507070 erf | Shims 82x130x0,5

40 507071 erf | Shims 82x130x1,0

41 512031 4 [ Bushing WB 80x80

42 014572 2| Pin

43 014536 2 [Washer

44 503063 2 [ Washer Nordlock M16
45 500132 2 | Screw M6S M16X45 8.8
46 515013 4 | Roll pin FRP 6X32

47 500068 2| Bolt M6S M10X25 8.8 FZB
48 012991 1 [Hose clamp G 3/8”

49 010651 16 | Spacer

33

Ver. 1.4



Log Max 12000XT

Spare part manual

3. Feeding unit

36

% Loc-tite 603

LogMax 12000XT

34

Ver. 1.4



Log Max 12000XT
Spare part manual

3. Feeding unit

Roller arms

Structure
006204
Pos. | Part no. Quantity | Description Specification
2 042051 1 [Right arm cmpl.
042050 1| Left arm cmpl.
12 014377 2 | Rubber damper 84x65mm
13 503073 8 | Washer Nordlock M6
14 500022 8 | Screw M6S M6x14 8.8
17 018994 2 [ Cylinder 80/50 - 290
18 502062 4 | Nut M24 Low/Lag
19 010342 4 | Washer
20 010341 4| Pin L=158
21 602030 4 | Coupling G 1/8" - 3/8"
22 625000 4 | Grease nipple G 1/8"
23 016219 2 [ Cylinder cover
24 500105 2| Screw M6S M12x100 8.8
25 502056 2 | Nut Locking M12
26 016320 1| Clamp G 1/2"
28 503055 1 [ Washer Nordlock M8
29 501075 1 [ Socket screw MC6S M8x50 12.9
30 |645116 1 [Hose 5116
31 645117 1| Hose 5117
32 |645114 1 |[Hose 5114
33 |645115 1| Hose 5115
34 |645113 1| Hose 5113
35 |601103 22| Seal ring 1/2"
36 |601062 3 | Banjo bolt G 1/2"
37 1601036 3| Coupling G 1/2"
38 610150 Accumulator 0,75L -0 Bar EMPTY/ OLADDAD
610152 1 | Accumulator 0,75 L - 70 Bar LOADED/ LADDAD
39 645112 1|[Hose 5112
40 601017 1| T-coupling G 1/2"
41 013805 2| Coupling G1/2"-1/2"
42 012477 4 | Spacer
43 602018 4 | Banjo body G 1/2"
44 012476 2 | Banjo bolt G 1/2" Long
35 Ver. 1.4



Log Max 12000XT

Spare part manual

3. Feeding unit

36

% Loc-tite 603

LogMax 12000XT

36

Ver. 1.4



Log Max 12000XT
Spare part manual

3. Feeding unit

Structure

Pos. | Part no. Quantity | Description Specification

45 016223 2| Clamp

46 503057 4 | Washer Nordlock M10

47 501092 4 [ Socket screw MC6S M10x40 12.9
48 519123 1 [ Decal "70bar"

49 601102 1| Seal ring 3/8"

50 601033 1 [ Coupling G 3/8"-1/2"

37

Ver. 1.4



Log Max 12000XT

3. Feeding unit
Spare part manual

Ver. 1.4 38



Log Max 12000XT

4. i
Spare part manual Measuring

4. Measuring

39 Ver. 1.4



Log Max 12000XT

4. Measurin
9 Spare part manual

Adjust the cylindern 011907
to 244 mm fully compressed

*% Fylles med lagerfett SKF LGMT 2/5
31 31 Fill with grease SKF LGMT 2/5

Log Max 12000XT

Ver. 1.4 40



Log Max 12000XT
Spare part manual

4. Measuring

Measuring wheel

Structure

005850

Pos. | Part no. Quantity | Description Specification

1 012712 1 [ Wheelarm

2 014515 1 [Pin

3 601006 1 [Hex plug

4 512012 2 | Bushing 35x30

6 502056 1 [Nut M12 Loc

8 011907 1 [ Cylinder

9 012398 3 [ Spacer

10 010799 1| Cover

1" 401108 1| Encoder 250 ppr

12 500510 3| Screw MCS 3x40

13 501013 3| Screw MC6S 4x10 12.9

14 546001 1| Seal ring

15 016217 2|Pin L=72

17 502076 1 [Nut M14 high /hég

18 517083 1 [ Circlip SGA 100

19 508044 2 [ Bearing 61820

21 012724 1 [ Spacer ring

22 601032 1 [ Coupling G 3/8" UF-UF

23 645080 1 [Hose 5080

24 1401025 1| Cable PUR L=2m 4x0.5

25 601102 1| Seal ring Tredo 3/8"

27 625004 2 [ Grease nipple M6

31 601060 4 | Banjo bolt G 1/4"

32 601200 10| Seal ring @ 13x19x1,5

33 540116 2 O-ring 22.2X3.0

36 012725 1 (Hub

37 014765 1 | Driver kompl/cmpl
014279 1 | Driver
513013 2| Screw M4X6

38 012727 2| Wheel rim @ 273-3/4”
012728 2| Wheel rim @ 275-1"

39 501112 6 | Screw MCG6S 6x?712.9

40 503060 6 | Washer Nordlock M12

41

Ver. 1.4



Log Max 12000XT

4. Measurin
9 Spare part manual

Adjust the cylindern 011907
to 244 mm fully compressed

*% Fylles med lagerfett SKF LGMT 2/5
31 31 Fill with grease SKF LGMT 2/5

Log Max 12000XT

Ver. 1.4 42



Log Max 12000XT
Spare part manual

4. Measuring

Structure

Pos. | Part no. Quantity | Description Specification

41 625000 1 [ Grease Nipple G1/8" —r

42 610120 1| Accumulator 0,16 L - 0 Bar EMPTY/ OLADDAD
610115 1| Accumulator 0,16 L - 30 Bar LOADED/ LADDAD

43 519121 1 [ Decal “30bar”

44 012726 1| Lid

45 503065 1 [ Washer M6 Nordlock

46 1645111 1 [Hose 5111

47 015113 1 [ Shrinking tubing L=50mm

48 500025 6 | Screw M6S M6x25 8.8

49 645110 1|[Hose 5110

50 500091 1| Screw M6S M12X30 8.8 FZB

52 013872 1| Washer

54 601103 1 [Seal ring 1/2"

55 |645105 1| Hose 5105

56 |601015 1 [ T-coupling Va’

57 1601030 1| Adapter G1/2"-1/4"

43

Ver. 1.4



Log Max 12000XT

4. Measurin
9 Spare part manual

Ver. 1.4 44



Log Max 12000XT
Spare part manual

4. Measuring

Diameter measuring

Structure

005099-500, 005099-PUL

Pos. | Part no. Quantity | Description Specification

1 017031 2 | Housing diameter

2 017737 2 [ Shaft cmpl.

3 513001 4 [ Socketset screw S6SS M3X8

4 017633 2| Pin holder

5 540009 4| O-ring 12.1X1.6

6 017634 2 [Hexagon plug

7 401214 2 | Encoder A 600ppr

8 014736 2 | Spacer

10 017032 2| Cover

11 543033 4 [ O-ring 45,0x2,0

12 503067 6 | Washer M4

13 501014 6 | Socket screw MCG6S M4x12

14 1401260 2 | Nut PG7

15 401261 2 | Washer PG7

16 [401262 2 | Rubber bushing PG7

19 602317 4 | Filter plug G1/8”

22 513010 6 | Socketset screw MS6SS M6x8

23 503060 8 | Washer Nordlock M6

27 501109 8 | Socket screw MC6S M12x30

28 402580 2 [Cable Log Mate 500
401025 2| Cable

45

Ver. 1.4



Log Max 12000XT

4. Measurin
9 Spare part manual

Ver. 1.4 46



Log Max 12000XT

Spare part manual 5. Felling unit

5. Felling unit

47 Ver. 1.4



Log Max 12000XT

Spare part manual

5. Felling unit

%) Loc-tite 242

Log Max 12000XT

48

Ver. 1.4



Log Max 12000XT

Spare part manual 5. Felling unit

Felling unit
Structure
005844-XT
Pos. | Part no. Quantity | Description Specification
1 042020 1 [ Felling link cmpl.
2 512032 2 | Bushing WB 100x95
3 625000 1| Grease nipple G 1/8"-r
4 014536 1 [ Guide washer
5 014644 1|Pin 100, L=507
6 503063 1 [ Washer Nordlock M16
7 500132 1| Screw M6S M16x45 8.8
8 645143 1 [Hose 5143

645134 1| Hose 5134
9 645135 1| Hose 5135

645136 1| Hose 5136
10 500068 4 | Screw M6S M10X25 8.8 FZB
11 015709 2 [ Cylinder cover
12 615050 erf | Hose cover @1"L=0.9m
13 015059 1 [ Security chain
14 625000 4 | Grease nipple G 1/8"-r
15 1015231 2|Pin @52 L.=169
16 1602030 4 [ Coupling G1/8"-3/8"
17 (601103 8 | Seal ring G 1/2"
18 [601033 4 | Coupling G 3/8"-G 1/2" UF
19 |645133 1| Hose 5133
20 019002 2| Cylinder
21 507072 Erf. | Shim 102x155x0,5

507073 Erf. | Shims 102x155x1
22 500022 16 | Screw M6S 6x14 8.8
23 |645132 1| Hose 5132
24 1 [ Manifold L.H.
26 503057 4 [ Washer Nordlock M10
27 503065 16 | Washer Nordlock M6
28 503055 2 [ Washer Nordlock M8
30 014377 4 | Rubber damper
33 1601033 1| Coupling G 3/8"-1/2"
34 016878 2| Clamp 3/8"

49 Ver. 1.4



ﬂl
%w
mm
8 g
=
s ©
MD.
o 2
o ®
-1 O
%)
=
c
=
o
£
©
L
To)

N
<
(o}
[
-
=
O
o
-
X

148 Ibf

Log Max 12000XT

50

Ver. 1.4



Log Max 12000XT

Spare part manual 5. Felling unit
Structure
Pos. | Part no. Quantity | Description Specification
35 |501073 2 | Socket screw MC6S M8X40
37 013805 2 | Coupling G 1/2"
38 601036 3| Coupling G1/2"
39 |601016 2 | T-coupling G 3/8"UF-IR
40 1601033 2 | Coupling R3/8"UF-R1/2"UF
41 014639 1 [ Threaded ring
42 501091 1| Screw MCG6S 10x35 12.9
43 503057 1 [ Washer Nordlock M10
44 10001953 1 [Hose holder
45 515030 1 [ Cylinder Pin 25x45
46 505058 2| Screw M6S M24X70 H.G 10.9
47 500134 1| Screw M6S M16X14
48 503072 2 [ Washer Nordlock M24
49 503063 1 [ Washer Nordlock M16
50 010342 2 |Washer
51 502062 2 | Lock nut M24
52 015231 2|Pin @52 L=169
53 503060 8 | Washer Nordlock M12
54 501107 8 | Socket screw MC6S M12X20 12.9
55 015228 2 [ Washer

51

Ver. 1.4



5. Felling unit

Log Max 12000XT
Spare part manual

9
@
5 S
@ @
@
4— ©

'
\%

M
LY

Ver. 1.4

52



Log Max 12000XT
Spare part manual

5. Felling unit

Hose holder

Structure

10001953

Pos. | Part no. Quantity | Description Specification
1 018640 1 [ Bracket

2 018641 1 [ Bracket

3 10001954 1| Bracket

4 503057 10 | Washer NL10

5 501087 10 | Screw M10x20 12.9
6 625004 2 [ Grease nipple M6

7 503072 2 [ Washer NL24

8 505058 2 | Screw M24x70 10.9
9 515030 1| Cylindrical pin 25x45

53

Ver. 1.4



Log Max 12000XT

5. Felling unit
Spare part manual

Ver. 1.4 54



Log Max 12000XT

Spare part manual 6. Saw unit

6. Saw unit

55 Ver. 1.4



Log Max 12000XT

6. Saw unit
Spare part manual

Loc-tite 542

Log Max Sag 98B-XL 4000B/ 7000XT-Toppsag/ 10000XT-Toppsag

Ver. 1.4 56



Log Max 12000XT
Spare part manual

6. Saw unit

Saw unit, top saw 98 XL

Structure

006212

Pos. | Part no. Quantity | Description Specification

1 013172 1 [ Bracket F11-19

2 012514 1| Cover

3 014570 1 | Saw bracket Saw 98XL

4 012335 1[Pin

5 012334 1 [ Companion F11-19

6 549210 erf | Shim t= 0,5 mm
549211 erf [ Shim t=1,0 mm

7 502058 1| Loc Nut Loc M16

8 012614 1 [ Chain catcher F11-19

9 013684 1|Pin Saw 98XL

10 016936 1| Thrust plate Saw 98XL

11 015256 1 [ Excenter ”J” Saw 98XL

12 012519 1 [ Lock shaft "E”

13 601001 1 [Hex plug G 1/4"

14 522260 1 [ Comb. Wrench

15 501111 2| Socket screw MCG6S 12x40 12.9

16 501108 3 | Socket screw MC6S 12x25 12.9

17 501076 6 | Socket screw MCG6S 8x55 12.9

18 501075 1| Socket screw MC6S 8x50 12.9

19 501071 6 | Socket screw MC6S 8x3012.9

20 554027 1 [Pin key

21 502706 1| Nut low Loc M16

22 503063 1 [ Washer Nordlock M16

23 503060 5| Washer Nordlock M12

24 503055 13 | Washer Nordlock M8

25 1602090 1| Plug M22x1.5

26 515022 2| Cyl. Pin @ 12x36

27 515010 4 [ Cyl. Pin @ 6x20

28 016774 1(Cyl. Pin @ 10x16

29 515013 1| Tension pin J 6x32

30 511003 1| Steel ball

31 526014 1| Spring

32 602106 1 [Hex plug G 1/8” Konisk / Conical

57

Ver. 1.4



Log Max 12000XT

6. Saw unit
Spare part manual

Loc-tite 542

10

— Loc-tite 603
28

Log Max Sag 98B-XL 4000B/ 7000XT-Toppsag/ 10000XT-Toppsag

Ver. 1.4 58



Log Max 12000XT
Spare part manual

6. Saw unit

Structure
Pos. | Part no. Quantity | Description Specification
33 543038 2| 0-ring @ 180x3,0
34 540070 1 [ O-ring 3 13,3x2,4
35 015669 1 [Hyd. Cylinder
36 613017 1| Orifice d=25
37 508100 1| Bearing unit
38 513040 1| Screw P6SSM 6x6
39 609118 1 | Saw motor F11-19 Anti cav.
554232 1 [ Seal kit F11-19 Anti cav.
40 549318-175 1 |Saw Bar 18H 75CM
41 549018-079 1| Saw Chain 18H 79DL
42 549103 1 [ Sprocket F11-19/12
43 514051 14 [ Magnet 6x5
47 515017 3 | Cylinder pin FRP 13x12
59 Ver. 1.4



Log Max 12000XT

Spare part manual

6. Saw unit

x Loctite 243
xx Loctite 542

Log Max 12000XT

60

Ver. 1.4



Log Max 12000XT
Spare part manual

6. Saw unit

Top saw hydraulics

Structure

Pos. | Part no. Quantity | Description Specification

1 014648 1| Saw unit Saw 98XL

2 016725 1 [ Manifold Top Saw cmpl.

3 645165 1| Hose 5165

4 645167 1 [Hose 5167

5 645164 1| Hose 5164

6 645162 1| Hose 5162

7 645163 1| Hose 5163

9 645168 1| Hose 5168

10 |[645169 1| Hose 5169

11 645166 1| Hose 5166

12 |645161 1| Hose 5161

17 (601103 6 | Seal ring G 1/2"

18 601036 1 [ Coupling G1/2"

20 013805 1 [ Coupling G1/2"

21 601003 2 | Hex Plug 1/2" R

22 601068 1 [ Banjo Bolt R 1/4"

23 601200 3 | Cu-washer 13x19x1.5

24 |601037 1 [ Adaptor G 1/2"-G 3/4"
25 |601104 3| Seal ring G 3/4"

26 |601032 2| Coupling G 3/8”

27 601102 1| Seal ring G 3/8”

29 1602055 1| Coupling R1/4” — R1/4” UF - IF
30 601037 1 [ Coupling R1/2’UF-R3/4”UF
31 602026 1| Elbow adaptor R1/2” UF-IF 90°
32 1601062 2 | Banjo Bolt R 1/2"

33 012310 1 [ Restrictor Valve

34 601028 5| Coupling G 1/4"

35 601101 7 | Seal ring G 1/4"

36 |601261 1| Test Point G 1/4"

37 1601012 1 [ T-adaptor T-ADAPT.R1/2"UF-UF-
39 602114 1| Seal ring G 1/4”

40 |[601002 1| Hex plug 3/8"

41 601060 1| Banjo bolt G 1/4”

61

Ver. 1.4



Log Max 12000XT

Spare part manual

6. Saw unit

x Loctite 243
xx Loctite 542

Log Max 12000XT

62

Ver. 1.4



Log Max 12000XT

6. Saw unit
Spare part manual

Structure
Pos. | Part no. Quantity | Description Specification
42 500069 3| Screw M6S M10x25 8.8
43 503057 3| Washer M10 Nordlock
44 602113 1 [ Seal ring 1/2”
46 602113 1 [ Seal ring 1/2”
47 601062 1 [ Banjo Bolt R 1/2"
60 011070-1 1 | Restrictor @6,5mm

63 Ver. 1.4



Log Max 12000XT

6. Saw unit
Spare part manual
4
=
< |
Log M

Ver. 1.4

64



Log Max 12000XT
Spare part manual

6. Saw unit

Top saw manifold

Structure
014811
Pos. | Part no. Quantity | Description Specification
1 016725 1 [ Top saw manifold cmpl.
1 014763 1 [ Manifold
2 601003 2| Hex Plug 1/2" R
3 601002 2 |Hex Plug G 3/8"
4 601001 2 [Hex Plug G 1/4"
5 619023 1| Check valve
6 620357 1 [ Seal kit
7 619016 1| Pressure reduc. valve
8 620352 1 [ Seal kit
9 613053 1| Saw valve without Top saw / Toppsag 10 cc
solenoid
10 620350 1 [ Seal kit
613056 1 [ Solenoid
11 612049 1 | Directional valve
12 540036 4 | O-ring @ 7,66x1,78
13 501033 4 | Socket screw MC6S 5x40
14 613033 1 | Orifice M5, @2.0, P-port

65

Ver. 1.4



Log Max 12000XT

6. Saw unit
Spare part manual

Loctite 243—

12,13,14

Log Max Sagenhet 411XL

Ver. 1.4 66



Log Max 12000XT

Spare part manual 6. Saw unit

Saw unit 411XL
Structure
006550
Pos. | Part no. Quantity | Description Specification
1 016777 1 [ Bracket 60cc
2 016866 1 [ Saw bracket
A 511003 1| Steel ball
B 526014 1 [ Spring
C 613017 1 | Orifice d=25
E 513040 1| Screw P6SS 6x6
D 514051 14 | Magnet 6x5

503065 2 [ Washer Nordlock M6

014937 1| Key

501046 2 [ Socket screw MC6S M6x20 12.9
3 014933 1|Sleeve
4 017020 1 [ Cylinder bracket
5 015775 1 [Pin Saw
6 016939 1| Thrust Plate
7 016081 1 [ Excenter
8 014935 1 [Lock shaft
9 016778 1 [ Chain Catcher 411XL
10 014991 2 | Anti-cavitation Manifold

601001 1| Hex plug 1/4" G
A 540154 2| O-ring 24,99x3,53
12 016779 1 [ Shims 35x55x6.0-6.5
13 016780 (1) | Shims 35x55x7.0-7.5
14 016781 (1) | Shims 35x55x8.0-8.5
16 016775 2| Cylinder pin 16x25
17 515026 2 | Cylinder pin 16m6x80
18 515025 1| Tension pin FRP 10x60
19 502058 1| Nut M16 LOW
21 017021 1 [ Guide screw 411/418
22 503065 2 [ Washer Nordlock M6
23 503055 22 | Washer Nordlock M8
24 503076 12 | Washer WIDE/STOR Nordlock M12
25 503060 7 | Washer Nordlock M12
26 503063 1 [ Washer Nordlock M16

67

Ver. 1.4



Log Max 12000XT

Spare part manual

6. Saw unit

LvE
“%0

L Loctite 542
16 Loctite 603

—2C
.
g

22/4?

<
.
™
~
AN
~

Loctite 243—

21—
Loctite 270— @

Log Max Sagenhet 411XL

68

Ver. 1.4




Log Max 12000XT
Spare part manual

6. Saw unit

Structure

Pos. | Part no. Quantity | Description Specification

29 617039 1 [ Check valve CVH1G1P

28 513005 4 | Screw MS6SS M8x12

31 501071 22 [ Socket screw MC6S M8x30 12.9

32 546041 1 [Seal ring 220mm

33 |601003 4 | Plug G 1/2"

34 501097 8 | Socket screw MC6S M10x70 12.9

35 500100 1 [ Socket screw MC6S M12x75 12.9

36 501118 6 | Socket screw MC6S M12x90 12.9

37 1617039 1| Check Valve

38 543064 1[O-ring 104.5x3

39 543032 2| 0-ring 182.0x3.0

40 |[601101 1| Seal ring G 1/8"

41 601111 1 [ Seal ring M22

42 1601104 2| Seal ring G 3/4"

43 601025 1| Coupling R1/8"UF-R1/8”UF

44 608004 1 [ Coupling M22x3/8”

45 601040 2| Coupling G 3/4"UF-UF

46 1608022 1 [Plug M22

47 015669 1| Cylinder 40/25x106

48 609120 1| Saw Motor F12-60 60CC
554233 1 [ Seal kit

49 508020 2 | Tapered roller bearing

51 546006 6 | Seal ring 3 pcs/pos

52 549114 1 | Sprocket 411 XL z=9

53 549311-040 Saw bar 11H 40"
549311-045 Saw bar 11H 45" (Option)

54 549011-060 1 [Saw chain 11H 60DL
549011-067 Saw chain 11H 67DL (Option)

55 |522217 1| Tool

56 014937 1 [Key

57 501046 2| Socket screw MCG6S M6*20 12.9

58 554077 1| Key

61 500092 4 [ Screw M6S M12X35 8.8 FZB

69

Ver. 1.4



Log Max 12000XT

Spare part manual

ALT. Saw 418

13B

)

Saw 411XL

&

70

ﬂ ~ ~ ﬂ
\ /
© Q- @D =

6. Saw unit

Log Max 12000XT

Ver. 1.4



Log Max 12000XT
Spare part manual

6. Saw unit

Saw 411XL hydraulics

Structure

Pos. | Part no. Quantity | Description Specification

1 609120 1 [ Saw motor F12-60

2 601104 6 | Seal ring G 3/4"

3 601040 5| Coupling G 3/4" UF-UF

4 645128 1|Hose 5128 For/For 411XL
64XXXX 1| Hose XXXX For/For 418

5 645127 1|Hose 5127 For/For 411XL
64 XXXX 1 [Hose XXXX For/For 418

7 016726 1 | Manifold saw EPV
612034 1 | Manifold EPV

6 645123 1| Hose 5123

8 10000803 1| Saw valve prop EPV
620355 1| Seal kit for 612062,612061
613057 1 [ Solenoid 24V

9 601001 2 | Hex plug G1/4”

10 [602057 1| Coupling G 3/4”-G %" UF-IF

11 601032 1| Coupling G 3/8"’UF-G3/8"UF

12 601102 4 | Seal ring 3/8”

13A | 645131 1 [Hose 5131 For/For 411XL

13B [ B64XXXX 1| Hose XXXX For/For 418

14 608004 1 [ Coupling M22x3/8"

15 645129 1 [Hose 5129

16 [617045 1| Check valve

19 601060 2 | Banjo bolt G 1/4"

20 601200 4 | Cu-washer 13x19x1,5

21 601101 4 | Seal ring 1/4"

22 1601028 4 | Coupling 1/4" UF-UF

23 |602017 1| Banjo body 3/4"

24 503075 2 [ Washer Nordlock M10

25 |500066 2 | Screw M6S M10x20 8.8

26 |601067 1| Banjo bolt G 3/4”

27 602109 1| Seal ring G 3/4"

28 015669 1| Cylinder 40/25x106

29 |645124 1 [Hose 5124

71

Ver. 1.4



Log Max 12000XT

Spare part manual

ALT. Saw 418

13B

)

Saw 411XL

&

72

ﬂ ~ ~ ﬂ
\ /
© Q- @D =

6. Saw unit

Log Max 12000XT

Ver. 1.4



Log Max 12000XT
Spare part manual

6. Saw unit

Structure

Pos. | Part no. Quantity | Description Specification
30 645122 1|Hose 5122

34 601111 1| Seal ring M22

35 |608022 1 [Plug M22

36 601071 1 [ Coupling R3/8" UF-IR 90
37 601061 1| Banjo bolt R3/8"

38 617010 1 [ Check valve F11-IP/F12-60

73

Ver. 1.4



Log Max 12000XT

6. Saw unit
Spare part manual

Loctite 243

|
IR o
//// g
13 ll'ef ‘ NN
{ jl:—l:)) @/41 //,/ o
‘
14 N ‘
| / ‘ //,//
5

42
Loctite 270—

Log Max Sagenhet 518

Ver. 1.4 74



Log Max 12000XT
Spare part manual

6. Saw unit

Saw unit 518 (option)

Structure

047068

Pos. | Part no. Quantity | Description Specification

1 609100 1| Saw bracket 518

2 554170 1 [ Bar holder

3 514051 14 [ Magnet 6x5

4 014932 1 [ Bracket

5 014933 1| Sleeve

6 017020 1 [ Cylinder bracket 411/418/518

7 546006 6 | Seal ring 3 pcs/pos

8 543032 2| O-ring 182.0x3.0

9 546041 1| Seal ring V-ring 220mm

10 508020 2 | Tapered roller bearing

11 543064 1 [ O-ring 104.5x3

12 513005 4 | Screw MS6SS M8x12

13 503060 7 | Washer Nordlock M12

14 501118 6 | Socket screw MC6S M12X90 12.9

15 [500098 1| Socket screw MC6S M12X65 12.9

16 015867 1 [ Chain Catcher 418/518

17 549113 1| Sprocket 418/16

18 015043 1 [ Shims 30x50x7-7.5
015044 (1) | Shims 30x50x6-6.5
015045 (1) | Shims 30x50x8-8.5

19 625000 1| Grease nipple G 1/8"

20 505073 4 | Screw PS M10x50 8.8

21 601001 1 [Hex Plug G 1/4"

22 |609014 1 [ Saw Motor F12-30
554109 1| Seal kit

23 014991 2 | Anticavitation Manifold

24 540154 2| O-ring 24,99x3,53

25 503057 12 | Washer Nordlock M10

26 501097 8 | Socket screw MC6S M10X70 12.9

27 1601104 2| Seal ring G 3/4"

28 |601040 2| Coupling G 3/4"UF-UF

29 502006 4 | Nut M6M M10

30 554077 1 [Key

75

Ver. 1.4



Log Max 12000XT

6. Saw unit
Spare part manual

Loctite 243

|
IR o
//// g
13 ll'ef ‘ NN
{ jl:—l:)) @/41 //,/ o
‘
14 N ‘
| / ‘ //,//
5

42
Loctite 270—

Log Max Sagenhet 518

Ver. 1.4 76



Log Max 12000XT
Spare part manual

6. Saw unit

Structure
Pos. | Part no. Quantity | Description Specification
31 601110 1 [ Seal ring M18
32 |608003 1| Coupling M18x3/8"
38 501071 22 [ Socket screw MC6S M8x30 12.9
39 503055 22 | Washer Nordlock M8
40 015669 1| Cylinder 40/25x106
41 502058 1 [Nut M16 LOW
42 017021 1 [ Guide screw 411/418/518
45 1549318-282 (1) | Sawbar 82CM 18H
549318-290 (1) | Saw bar 90CM 18H XL (Option /Tillval)
46 549018-099 (1) | Saw chain 18HX-99 DL
549018-106 (1) | Saw chain 18HX-106 DL (Option /Tillval)

77

Ver. 1.4



Log Max 12000XT

Spare part manual

6. Saw unit

4
&

K

AN
Nl

5

O

% .
AQO%@%\» )

=

A

<
22
(G/\ =)

11

* Loctite 243

Log Max S&g 518

78

Ver. 1.4



Log Max 12000XT
Spare part manual

6. Saw unit

Saw 518 hydraulics

Structure
Pos. | Part no. Quantity | Description Specification
1 609014 1 [ Saw motor F12-30
2 016228 1 | Manifold 518
3 015669 1| Cylinder 40/25x106
4 64 XXXX 1 [Hose XXXX
5 64XXXX 1| Hose XXXX
6 64 XXXX 1 [Hose XXXX
7 64 XXXX 1 [Hose XXXX
8 B64XXXX 1| Hose XXXX
9 64XXXX 1| Hose XXXX
10 | B4XXXX 1 [Hose XXXX
11 64 XXXX 1 [Hose XXXX
12 [B64XXXX 1| Hose XXXX
13 | 64XXXX 1 [Hose XXXX
14 | 64XXXX 1 [Hose XXXX
15 [ B4XXXX 1| Hose XXXX
16 601100 2 [ Seal ring 1/8"
17 601203 2 [ Cu-washer 10x14x1.0
18 601064 2 | Banjo bolt G 1/8"
19 601029 2| Coupling G 1/4"-3/8"
20 601101 6 | Seal ring G 1/4"
21 602114 4 [ Seal ring G 1/4"
22 1601200 10 | Cu-washer 13X19X1.5
23 1601068 3 | Banjo bolt G 1/4"
24 1601210 2 | Bulkhead
25 503057 2 [ Washer Nordlock M10
26 501087 2| Screw MC6S 10X20
27 1601060 3 | Banjo bolt G 1/4"
28 601104 4 | Seal ring G 3/4"
29 1601040 4 | Coupling G 3/4"
30 601110 1 [Seal ring M18
31 608003 1| Coupling M18 - G 3/8”
32 005932- 1 [ Saw manifold
MONT

79

Ver. 1.4



Log Max 12000XT

Spare part manual

6. Saw unit

4
&

K

AN
Nl

5

O

% .
AQO%@%\» )

=

A

<
22
(G/\ =)

11

* Loctite 243

Log Max S&g 518

80

Ver. 1.4



Log Max 12000XT
Spare part manual

6. Saw unit

Structure

Pos. | Part no. Quantity | Description Specification
33 500069 2| Screw M6S M10x30
34 016429 1| Cover

35 501045 2| Socket screw MC6S M6X16
36 503065 2 [ Washer

37 | B4XXXX 1| Hose XXXX

38 601028 2| Coupling

39 617045 1 [ Check valve

40 016727 2| Svivel Ya” for saw 518
41 601253 2 | Nut Va”

81

Ver. 1.4



Log Max 12000XT

Spare part manual

6. Saw unit

7

8

11

10

82

Ver. 1.4



Log Max 12000XT
Spare part manual

6. Saw unit

Tension device saw unit 518

Structure
609100
Pos. | Part no. Quantity | Description Specification
1 609100 1 [ Tensioner unit
2 554116 2 [ Piston 20mm
3 554133 1 [ Piston
4 554124 1 [ Compression spring
5 554117 1 [ O-ring 11.3x2.4
6 540072 2 0O-ring 15.3x2.4
7 554119 1 [ Compression spring
8 554120 1 [ Sleeve
9 554121 1| Locking pin
10 625000 1| Grease nipple G 1/8"
11 554115 1 [ Bleeder screw

554155 1| Pilot valve cmpl
12 554142 1 [ Piston
13 554141 1 [ Washer
14 501041 2| Socket screw MC6S M6x8 12.9
15 540064 1[O-ring 7.3x2.4
16 554130 1 [ Check valve
17 554129 1 [ Compression spring

83

Ver. 1.4



Log Max 12000XT

6. Saw unit
Spare part manual

06
Ags

Log Max 7000XT

Ver. 1.4 84



Log Max 12000XT
Spare part manual

6. Saw unit

Bar holder #7 15mm STD

Structure

554170

Pos. | Part no. Quantity | Description Specification

1 554170 1 [ Bar holder cmpl. Nr./No. 7 15mm STD
1 554145 1 [ Bar holder Nr./No. 7

2 554147 2 [ Guide screw big M14

3 554148 2 [ Stop screw

4 554146 2 | Guide screw small

85

Ver. 1.4



Log Max 12000XT

6. Saw unit
Spare part manual

6 Nm

Loctite 243
5 Ibf

O —
06
o
w

Log Max Super Greasy

Ver. 1.4 86



Log Max 12000XT

Spare part manual 6. Saw unit
Super Greasy pump
Structure
022132
Pos. | Part no. Quantity | Description Specification
1 022132 1 {Pump cmpl
2 016688 1| Cover
3 016689 1| Piston
4 612081 1| Valve 24V
5 546015 1| Guide ring
6 546016 1 [Seal ring
7 526028 1| Spring 1,5x9x55
8 501049 4 | Socket screw MC6S M6X30 12.9
9 503065 4 | Washer M6
10 617016 2 [ Check valve
11 620302 1 [Filter
12 543012 11 0O-ring @ 27,6x2,4
13 540074 1 [ O-ring 17.3X2.4
16 543013 2 [O-ring 9.5X1.0 Svart/Black
17 543057 1[O-ring 9.0X1.0 Gron/Green

87

Ver. 1.4



Log Max 12000XT

Spare part manual

6. Saw unit

,\T
Pl

N
Vv/

N sy S

ANl

TN

T

] &) l@‘_ll ===
W o i i
.\:im \m \» L
e e

ML

.l.l.l.l.ll.@!\ ]

=S
=

SAG/SAW 418 & 518

Loctite 243

"SAG/SAW411XL

Log Max Super Greasy 12000XT

88

Ver. 1.4



Log Max 12000XT

Spare part manual 6. Saw unit
Super Greasy hydraulics
Structure
Pos. | Part no. Quantity | Description Specification
1 022132 1 {Pump cmpl
11 620302 1| Filter
12 543012 1 [ O-ring @ 27,6x2,4
13 540074 1 [ O-ring 17.3X2.4
16 |[601068 2 | Banjo bolt 1/4"
17 602114 2| Seal ring 1/4"
18 [601200 2| Cu-washer 13X19X1.5
19 501053 4 | Socket screw MC6S M6X50 12.9
20 503065 4 | Washer M6
21 645140 1| Hose 5140
22 1645139 1| Hose 5139
24 1601028 1| Coupling R1/4"UF-R1/4"UF
25 601101 5| Seal ring 1/4"
26 |601026 1| Coupling R1/8"UF-R1/4"UF
28 1601029 1| Coupling R1/4"UF-R3/8"UF
29 601102 1| Seal ring 3/8"
30 601010 2 [ T-coupling 1/4"
31 601060 1 [ Banjobolt R1/4"
32 |602055 1| Coupling R1/4"-R1/4" UF-IF
33 |645150 1| Hose 5150
34 1601025 1| Coupling R1/8"UF-R1/8"UF
35 601100 1| Seal ring 1/8"

89 Ver. 1.4



Log Max 12000XT

6. Saw unit
Spare part manual

Ver. 1.4 90



Log Max 12000XT

Spare part manual 7. Rotators

7. Rotators

91 Ver. 1.4



Log Max 12000XT
al

Spare part manu

7. Rotators

92

r.1.4



Log Max 12000XT
Spare part manual

7. Rotators

Rotator, Rotobec

Structure
Pos. | Part no. Quantity | Description Specification
RR3-80070 1 [ Rotator RT 504 Rotobec
2 LR5-32640 16 [ Bolt: GR.8, 5/8” UNF x 12 3/4”
LR5-32100 16 [ Nut NUT: 5/8" UNF Loc-King
93 Ver. 1.4



Log Max 12000XT

7. Rotators
Spare part manual

Ver. 1.4 94



Log Max 12000XT

8. Accessories
Spare part manual

8. Accessories

95 Ver. 1.4



Log Max 12000XT

8. Accessories
Spare part manual

INSTRUKTION & RESERVDELSKATALOG

MANUAL & PARTS LIST SLANGSATS
HOSE KIT

MANOMETER
PRESSURE GAUGE

O
O R O AR A

g

MONTERINGSVERKTYG, BACKVENTILER
ASSEMBLY TOOL, CHECK VALVES

121

09

MONTERING-/ DEMONTERINGSDON
MOUNTING- / DISMOUNT DEVICE

-

MULTIMETER =

ﬂ ’/8

H

I (@]

%

A

|

Ver. 1.4 96



Log Max 12000XT
Spare part manual

8. Accessories

Accessories

Structure

Pos. | Part no. Quantity | Description Specification

1 033299-E 1 [ Spare parts manual 12000

2 619050 1| Poppet tool

4 201100 1 [ Dismounting tool For/Fér 617015
4 201103 1 [ Dismounting tool For/For 617024
4 201108 1 | Dismounting tool For/Foér 617050
5 623002 1 | Pressure gauge 0-400 bar

6 623020 1| Hose L=2000 mm

1 623051 1 [ Pressure gauge cmpl. 0-400 bar

7 645000 1 | Hose kit

13 402804 1 [ Multimeter

97

Ver. 1.4



Log Max 12000XT

8. Accessories
Spare part manual

%
041

Log Max Knivskydd

Ver. 1.4 98



Log Max 12000XT

8. Accessories
Spare part manual

Edge cover

1 519010 1 [Edge Cover

99 Ver. 1.4



Log Max 12000XT

8. Accessories
Spare part manual

110

1]
imilimay
AN

8])

23

30

24

Ver. 1.4 100



Log Max 12000XT
Spare part manual

8. Accessories

L12000 tool kit

17 LR1-92910

Holding Arm Puller

Structure
LR3-98225
Pos. | Part no. Quantity | Description Specification
LR3-98225 Kit

1 LR1-92900 1| Spacer L=260mm
2 LR1-92901 1| Spacer L=500mm
3 LR1-92903 1 [Hex Spacer L=200mm
4 LR1-92904 1 [Hex Spacer L=400mm
5 LR1-92905 1| Hex Spacer L=50mm
6 LR1-92906 1| Plate
7 LR1-92907 1| Threaded Rod M20, 295mm
8 LR1-92908 1| Threaded Rod M20, 355mm
9 LR1-92909 2 | Nut M20
10 14644-1 1 [ Mounting Cone for 14644
11 10341-1 1 [ Mounting Cone for 10341
12 LR1-92916 1 [Flat Bar
13 LR1-92917 1[Arm
14 LR1-92914 1| Plate
15 LR1-92902 1 [ Threaded Rod M16, 255mm
16 LR1-92918 3 | Threaded Bar/ Nut M16

1

2

2

3

1

1

18 620-2226 Washer M30 x 58mm OD
19 610-0009 Nut U6M 1" UNC
20 LR1-92911 Pin

21 LR1-92912 Pin Threaded 695

22 LR1-92913 Pin Threaded 355

23 1* 120 Ton Bottle Jack

24 1* | ENERPAC Kit

25 1* | Hand pump P-392

26 1* | Hose assembly

27 1* [Hyd. Cylinder RCH202

28 1* [Hyd. Cylinder RCH123

29 1* [Hyd. Cylinder RCH101

30 1* | Vise Grips

101

Ver. 1.4



Log Max 12000XT

8. Accessories
Spare part manual

PNP for Log Mate M4/M4/IT/PC (Type of outputsignal)
NPN for Log Mate 400/402/500/DASA
L-ON for all systems (Signal for reflection or v.v)

Further explanations can be found in the following photocell datasheet.
Settings for the function in Log Mate systems are to be found in the Log Mate manuals.

NEDRE KOPPLINGSPLINT
THE LOWER CONNECTION TERMINAL

.
i 11/15|16|18|19|22|23 |24 i
U Hi
i 11(15|16|18|19|22|23 |24 '

BRUN / BROWN
VIT/WHITE M
GRON / GREEN

Log Max10000XT/ 12000XT - Find End

Ver. 1.4 102



Log Max 12000XT
Spare part manual

8. Accessories

Find End

Structure

048083

Pos. | Part no. Quantity | Description Specification

1 401865 1 [ Photo cell "Find end”

2 501015 2 | Socket screw MC6S M4X16 12.9
3 503067 2 [ Washer Nordlock M4

4 501091 3 | Socket screw MC6S M10X35 12.9
5 503057 5| Washer Nordlock M10

6 016521 1 [ Encoder bracket

7 601102 1| Seal ring 3/8”

8 601032 1 [ Coupling R3/8"UF-R3/8"UF
9 646351 1| Hose 6351

10 1601249 1| Nut 3/8”

11 014287 1 [ Bulkhead R3/8"

12 401772 1 [ Cable sleeve PG 11

13 500069 2| Screw M6S M10X30 8.8 FZB
14 016476 1 [Hose bracket

15 615021 Erf. | Prot. hose 130cm

16 401157 1 [ Cable sleeve PG16

17 1401081 1 [ Adaptor PG9-PG11

103

Ver. 1.4



Log Max 12000XT

8. Accessories
Spare part manual

Ver. 1.4 104



Log Max 12000XT
Spare part manual

8. Accessories

Find End laser

Structure

033291

Pos. | Part no. Quantity | Description Specification
1 018678 1 |Find End

2 402314 1|Y-cable

3 402315 1 [ Cable housing

4 519192 1 [ Decal

5 645151 1 [ Protective hose

105

Ver. 1.4



Log Max 12000XT

8. Accessories
Spare part manual

Ver. 1.4 106



Log Max 12000XT
Spare part manual

8. Accessories

Find End laser

Structure
018678
Pos. | Part no. Quantity | Description Specification
1 018677 1 [ Bracket
2 018670 1| Housing
3 018671 1| Cover
4 018679 1| Cover
5 501087 3 | Screw M10x20 12.9
6 503075 3 [ Washer NL10 sp
7 501029 6 | Screw M5x20 12.9
8 503001 2 | Washer 3,2x7x0,5 FZB
9 501004 2| Screw M3x30 12.9
10 401320 1| Sensor
11 Loctite 243
107 Ver. 1.4



Log Max 12000XT

8. Accessories
Spare part manual

Log Max 12000

Ver. 1.4 108



Log Max 12000XT

8. Accessories
Spare part manual

Allen key
Structure
011513
Pos. | Part no. Quantity | Description Specification
522232 1 [Hex key 26 mm
2 522231 1| Hex key 27 mm
515015 1 [ Tension pin FRP 6X40 DIN 1481

109 Ver. 1.4



8. Accessories

Log Max 12000XT
Spare part manual

Log Max 12000

Dse

Ver. 1.4

110



Log Max 12000XT
Spare part manual

8. Accessories

Tools, saw 411H

Structure

Pos. | Part no. Quantity | Description Specification
1 LR1-92932 1 [Wrench

2 LR1-92930 1 | Bearing Tool

111

Ver. 1.4



Log Max 12000XT

8. Accessories
Spare part manua I

Ver. 1.4 112



Log Max 12000XT
Spare part manual

8. Accessories

Suregrip

Structure

015285

Pos. | Part no. Quantity | Description Specification
1 402018 10 | Key pad switch

2 402020 1| Side key pad, right
3 402021 1 [ Side key pad, left
4 402027 Double trigger

5 402025 2 | Leaf spring kit

6 402028 8 [ Switch face plate
7 402024 1 [ Button, overlay

8 402036 1 [ Mounting tube

9 010103 1| Universal adapter
10 402035 2 [ Wire grommet

113

Ver. 1.4



Log Max 12000XT

8. Accessories
Spare part manual

G 3/4-14 - BSP

14611 MODIFIED (1:8)

S/

% LR4-55020

Ver. 1.4 114



Log Max 12000XT
Spare part manual

8. Accessories

Photocell, option

Structure
LR3-98130
Pos. | Part no. Quantity | Description Specification
0 LR3-98130 Photocell, cmpl.
1 LR1-50120 1 [Holder
1-2 |LR1-50126 1| Plate
1-3 |LR1-50122 1| Cover
1-4 1600-2270 4 [Bolt M6S M16X35
1-5 [620-5216 4 | Washer Nordlock: M16
7 RR4-54350 1[Y-plug M8 Field Attachment
8 LR4-55020 2 [ Photocell w connector
9 602-2036 4 [ Screw CS5X12
10 620-1004 4 [ Wasjer BRB H=5.3 MM M5
11 632-4020 1| Angle junction
12 LR1-50130 1 [ Pipe
13 RR4-54354 1| Cable M8 Female/Hona 4 Pin
14 638-5405 1| Plug R3/4”
401064 1 [Plug

115

Ver. 1.4



Log Max 12000XT

8. Accessories
Spare part manual

£

Ver. 1.4 116



Log Max 12000XT
Spare part manual

8. Accessories

Tools
Structure
Pos. | Part no. Quantity | Description Specification
1 CAT- 1 | Tool Used with /Anvands med 014616
LR1-81205
2 LR1-92940 1 | Tool Used for tighten filler caps
/Anvands for atdragning av
tanklock

117

Ver. 1.4



Log Max 12000XT

8. Accessories
Spare part manual

14

13

7 @@H‘

N

3,4,6,9,10, 15, 16

Ver. 1.4 118



Log Max 12000XT
Spare part manual

8. Accessories

Tool kit

Structure

032306

Pos. | Part no. Quantity | Description Specification
1 039098 1| Tool

2 623053 1 [ Manometer
3 522505 1 [ First aid kit

4 522227 1 [Allen key

5 402804 1 [ Multimeter

6 011513 1 [ Tool

7 016537 1 [ Tool

8 015662 1| Edge template
9 522718 1 [ Tool

10 519190 2 | Decal

11 538002 1| Allen key

12 522260 1 [ Tool

13 522261 1 [Wrench

14 522217 1 [ Tool

15 033801 1 [ User manual
16 522506-LXL 1 | Safety vest

119

Ver. 1.4



Log Max 12000XT

8. Accessories
Spare part manual

Ver. 1.4 120



Log Max 12000XT

. Hydrauli
Spare part manual 9. Hydraulic system

9. Hydraulic system

121 Ver. 1.4



Log Max 12000XT

9. Hydraulic system
Spare part manual

Log Max 12000XT

Ver. 1.4 122



Log Max 12000XT
Spare part manual

9. Hydraulic system

Hydraulic system

Structure

Pos. | Part no. Quantity | Description Specification

1 611091-X 1 [ Right Main Manifold

2 014759 1 | Valvet Bracket

3 601010 1 [ T-coupling 1/4"

4 501112 2| Screw MC6S M12x45 12.9
5 601106 2 [ Seal ring Tredo 1 1/4”

6 014755 2 [ Bulkhead union R11/4” - UNF JIC 1 5/8
7 014741 4 [ Nut JIC UNF 1 5/8”

8 601374 1 [ Coupling R 1/2”->SAEO 1 1/16” JIC
9 601103 5| Seal ring G 1/2"

10 [601036 4 | Coupling R 1/2" UF

11 645142 1 [Hose 5142 T3

12 645141 1| Hose 5141 P3

13 601262 1 | Test Point R 3/8"

14 1601261 6 | Test point G 1/4"

15 [016229 1 | Manifold L.H

16 [602055 1| Coupling R1/4”-R1/4” UF-IF
17 503057 2 | Washer M10 Nordlock

18 501104 3 | Socket screw MC6S M10x140 12.9
19 502025 2 | Nut M6MF M10 DIN 6926
20 502055 2| Nut M10 Low/lag

21 601101 9| Seal ring G 1/4"

22 1601028 7 | Coupling G 1/4"

23 649210 1|Hose 9210

24 | 649211 1 [Hose 9211

28 1601010 1| T-coupling G 1/4"

29 1645103 1| Hose 5103

30 |645102 1| Hose 5102

31 645104 1| Hose 5104

32 013835 1 [ Manifold Test point

33 501071 2 [ Socket screw MC6S M8x30 12.9
34 503055 3 | Washer M8 Nordlock

35 |501074 1| Socket screw MC6S M8x45 12.9
36 015953 1 [ Manifold Test point

123

Ver. 1.4



Log Max 12000XT

9. Hydraulic system
Spare part manual

Log Max 12000XT

Ver. 1.4 124



Log Max 12000XT
Spare part manual

9. Hydraulic system

Structure

Pos. | Part no. Quantity | Description Specification
38 1601029 2| Coupling G 1/4" - 3/8"
39 601102 2| Seal ring G 3/8"

40 |[601068 3 | Banjo bolt G 1/4"

41 601200 5| Cu-washer 13x19x1.5
42 602114 1| Seal ring G 1/4"

47 012991 1 [ Bracket

50 626001 1| Strap

51 645126 1| Hose 5126

52 |645125 1| Hose 5125

55 |502056 2| Nut M12 Loc
56 617008 1 [ Check valve R1/4"

125

Ver. 1.4



Log Max 12000XT

9. Hydraulic system
y y Spare part manual

(W

14
=
T =
= 14 28§3/15
5SS 100 @
PSS
b 815 O
16] & %76
26

~
/
@

25

S
D)

0

1
T 23
0, 24 /@

24
V‘ [;0 ((( @

“B47) @

23
18 - 2

@ — Markning p& blocket som visar komponentens plats.
Markings stamped on the manifold showing the componet location.

Log Vex 10000XT &12000XT

Ver. 1.4 126



Log Max 12000XT
Spare part manual

9. Hydraulic system

Left manifold

Structure

016229

Pos. | Part no. Quantity | Description Specification

1 016229 1 [ Manifold L.H. Cmpl /Kmpl.

1 612033 1 [ Left Manifold

2 011626 1 [ Riktningsventil 24 V Hydraulic upper knife

4 540006 12| O-ring @ 9,25x1,78

5 501031 4 [ Socket screw MC6S M5X30

6 612049 1| Valve Saw feeding /Matning sag
613081 1 [ Solenoid 24V NG4

7 540036 12 [ O-ring @ 7,66x1,78

9 613045 2| Blind plate NG 6

10 501029 8 | Socket screw MCG6S M5x20

11 619022 1| Blocking valve

12 613021 1| Cover

13 501035 4 [ Socket screw MCG6S 5x50

14 619016 3 | Reducer valve

15 1620352 3 | Seal kit

16 617032 4 [ Pressure reducer 210 bar

17 540043 6 | O-ring @ 15.6x1.78

18 617029 1 [ Check valve

19 620351 1 [ Seal kit CV1

20 617013 2 [ Check valve

20 620354 1 [ Seal kit

21 513010 2| Screw MS6SS M6x8

22 601261 1| Test point G 1/4"

23 601001 4 [ Hex plug G 1/4"

24 601002 5| Hex plug G 3/8"

25 |601000 4 [Hex plug G 1/8"

26 613033 1| Orifice @ 2,0 mm

27 540034 4 [ O-ring @6,07x1,78

28 617034 2 [ Pressure Reducer 160 Bar

29 619024 1 [ Check valve

30 613015 1 | Orifice M6-1.2mm

127

Ver. 1.4



Log Max 12000XT

9. Hydraulic system
Spare part manual

T 77~ ] Al e A o>
/////" HEHAHRR g
N
'.4
/

LA
@%@U\“ ‘5}\)‘}:‘ DR2
)
Do\ o

P 10

Log Max 12000XL

Ver. 1.4 128



Log Max 12000XT
Spare part manual

9. Hydraulic system

Right manifold

Structure

Pos. | Part no. Quantity | Description Specification

1 012476 2 [ Banjo bolt G1/2"Long/lang
2 012477 4 | Spacer

3 013805 8 | Coupling

4 502006 2 | Nut M6M M10

5 543069 11 0O-ring 37,69x3,53 - 90
6 543070 11 0-ring 32,92x3,53 - 90
7 601104 6 | Seal ring G 3/4"

8 601028 2| Coupling G1/4”

9 601029 2| Coupling G 1/4" - 3/8"

10 |[601032 3 | Coupling G 3/8”

11 601017 1 [ T-coupling G 1/2"

12 [601040 5] Coupling G 3/4"

13 [601068 3 | Banjo bolt G 1/4"

14 1601101 2| Seal ring G 1/4"

15 (601102 5| Seal ring G 3/8”

16 601103 24 | Seal ring G1/2"

17 601200 5| Washer Cu 13x19x1,5
18 601261 2 | Test point G 1/4"

19 (602114 1| Seal ring G 1/4"

20 |602016 4 | Banjo body G 1/2"

21 602057 1 [ Coupling G 3/4"

22 1602091 1| Plug SAE3 1 1/4"
23 1602092 1 [Plug SAEG 1"

24 1611099 1 [ Valve K170/L90

25 1649210 1| Hose 9210 A-side

26 649211 1 [Hose 9211 B-side

27 014759 1 | Valve bracket

28 601036 7 | Coupling R1/2"UF

29 1601036 1| Coupling R1/2’UF

30 502025 2| Nut M6MF M10 DIN 6926

129

Ver. 1.4



Log Max 12000XT

9. Hydraulic system
Spare part manual

= 14
5 @ QDD e
10 \
o@@ Q O J Z j
9

©-0Olo-~9le-
O}t (O (OIS (e

Log Max 12000XT

Ver. 1.4 -



Log Max 12000XT

Spare part manual

9. Hydraulic system

Right main manifold, major functions

Structure

611091-X

Pos. | Part no. Quantity | Description Specification
611091-X 1 [ Valve 12000XT

1 611196 1| Relief valve 330 bar

2 620543 1 [ Pressure reducer

3 620397 1 [ Adjusting screw cmpl.

4 620550 1| Inlet manifold K-170

5 611302 3| Seal kit K-170

6 620553 1 [ Middle section

7 620480 1 [ Valve section L.knife

8 620481 1 [ Valve section Fellink

9 620482 1 [ Valve section U.knife

10 620483 1 | Valve section Wheelarm

11 620552 1 | Valve section Feed

12 620551 1 | Valve section Feed

13 [620377 (4) | Sealkit L-90

14 620525 Spoolsection

131

Ver. 1.4



Log Max 12000XT

9. Hydraulic system
y y Spare part manual

Tie Rods
Dragstanger

To be tightened in 3 step s: 10 Nm, 30 Nm, 45 Nm
5} 6} o) 126%

7% 7Y 7Y o

0<=0 @ <=0 @ <— 0o
Cho C'30 Cas

To be tightened in 3 step s:20 Nm, 50 Nm, 80 Nm

.ﬁ<}=¥. .ﬁ®%. .ﬁ®§].
C20 C'so Ceo

& = Lubricant/oil

c = Tightening torque in Nm

Log Max 12000XT

Ver. 1.4 132



Log Max 12000XT
Spare part manual

9. Hydraulic system

Tie rods

Structure

611310-KIT

Pos. | Part no. Quantity | Description Specification
1 611310-KIT 1 [ Tie Rod Kit

2 502007 3 | Nut M12
4 503009 3 | Washer M12
8 3| Tie Rod K-170
10 [620479 3| Tie Rod L-90
11 503007 3 | Washer M10
12 502006 3 | Nut M10

133

Ver. 1.4



9. Hydraulic system

Log Max 12000XT
Spare part manual

L90LS
Spool control
EC/PC

[y
3Nm
2 Ibf 18

[EC*B"

Mo Nm !
1 12 m{" Loctite 542
[ |

Log Max - E6/ S$172/ 7000C / 7000Twin/ 7000XT/ 7000XT-FH/ 10000XT/ 12000XT

134



Log Max 12000XT
Spare part manual

9. Hydraulic system

Right manifold, spool control

Structure
620556, 620560
Pos. | Part no. Quantity | Description Specification
620393 1| Cap kit EC-“B”-side
1 501051 1 [ Socket screw MCG6S 6x40 12.9
2 620519 1 [ Spring kit
3 601000 1 [Plug
4 601001 1| Plug
5 620390 1| Cap kit PC-“A”-side
6 620373 1| Seal kit “A” side /sida
7 620379 1 [ Seal kit “B” side /sida
16 620394 2| Solenoid valve
18 501014 4 | Socket screw MC6S 4x12 12.9
19 620395 2 [ Restrictor @ 1,2 mm “A”+"B” All Sections
20 620446 1 [ Spool limiter kit For 620554 L. knife section

135

Ver. 1.4



Log Max 12000XT

9. Hydraulic system
y y Spare part manual

L90LS, Spool section
Accessories MR, PA

Log Max 7000XT

Ver. 1.4 136



Log Max 12000XT
Spare part manual

9. Hydraulic system

Right manifold, major functions

Structure

Pos. | Part no. Quantity | Description Specification

12 620399 1 [ Relief Valve Wheelarm 125bar B-side
12 620404 1 [ Relief Valve Wheelarm 210bar A-side
12 620399 1| Relief Valve Upper knife 125bar B-side
12 620404 1 | Relief Valve Upper knife 210bar A-side
12 620404 2 | Relief Valve Fellink 210bar A+B-side
12 620399 1 [ Relief Valve Lower knife 125bar B-side
12 620404 1 [ Relief Valve Lower knife 210bar A-side
31 620397 4 | Feed reducer

16 540001 1 [ O-ring 4.1x1.6

17 543022 1 [ O-ring 9.5X2.0

18 540072 2| O-ring 15.3X2.4

137

Ver. 1.4



. Log Max 12000XT
9. Hydraulic system
Spare part manual

L90LS, Spool section
Kompensator K, KL, KH, KX

— | View"V"

)l «— G—_Green
B=Blue

K/KL/KH/KX

"VII

Loctite” 542

Cs A

%
370

C =Tightening torque in Nm
/ = Assembly tool M4, 393000T006
/ = Disassembly tool M6, 3930007005

/ = Disassembly tool M4, 3930007003

Log Max Alla

Ver. 1.4 138



Log Max 12000XT

9. Hydraulic system
Spare part manual y y

Hydraulic system, compensators

Structure

Pos. | Part no. Quantity | Description Specification

1 620520 1 [ Compensator kit Size B, KH spring, lower knife,
felling link section / Storl. B, K
fjader, nedre kvistkniv, fallank
sektion

1 620521 1 [ Compensator kit Size G, KH spring, lower knife,
felling link section / Storl. G, K
fijader, nedre kvistkniv, fallank

sektion

1 620511 1 | Compensator kit Size B, KX spring, upper knife
section, wheel arms / Storl. B, K
fjader, dvre kvistkniv, hjularmar
sektion

1 620513 1| Compensator kit Size G, KX spring, upper knife,
wheel arms section / Storl. G, K
fijader, dvre kvistkniv, hjularmar
sektion

139 Ver. 1.4



Log Max 12000XT
Spare part manual

9. Hydraulic system

L90LS, Outlet section
LSPB, P2B, T2B, T3B, TPB, R, S

30Nm

14
22 Ibf %
—
w

T3B

—
60 Nm @ )—1 —
44 Ibf 8\
AL =

07
380

f = Demonteringsverktyg / Disassembly tool M5

¥ = Se serviceinstruktion / See service instruction.

Log Max 12000XT

|

¥

30Nm
@@ 22 lbf

)

60 Nm
44 |bf

Fargmarkning
Anger diametertolerans
for pos 19

Color marking
Specifying the tolerans of
the diameter on item 19

/

R=Rod / Red - Large
G= Green / Green - Medi

View "V"

um

Ver. 1.4

140



Log Max 12000XT
Spare part manual

9. Hydraulic system

Hydraulic system, end section

Structure

Pos. | Part no. Quantity | Description Specification

1 620426 1 [ Pilot filter cmpl.

2 620545 1 | Pilotred cmpl. Size G/ Storl.G 22 bar
2 620546 1 | Pilotred cmpl. Size R/ Storl.R 22 bar
3 601001 1| Hex plug G 1/4” (Port LSPB)

4 620474 (1) [ Spring 28 bar STD

5 601003 1 [Hex plug G 1/2” (Port P2B)

8 601004 2 | Hex plug G 3/4” (Port T2B)

9 620420 1 [Plug

10 601112 1 [Seal ring M12

13 617070 1 [ Check valve kit

14 620416 1| Tp-plug

15 1601002 1 [Hex plug 3/8" R

141

Ver. 1.4



Log Max 12000XT

9. Hydraulic system
Spare part manual

K170LS
Inlet section

Ver. 1.4 142



Log Max 12000XT
Spare part manual

9. Hydraulic system

Inlet section

Structure
611099
Pos. | Part no. Quantity | Description Specification

620550 1 [ Inlet section Compl.
1 620397 1 [ Adjustment screw Compl

611308 (1) | Seal kit For/For 620397
2 620543 1 [ Reducervalve Compl.

611309 (1) | Seal kit For/For 620543
3 617028 2 [ Check valve

143 Ver. 1.4



Log Max 12000XT

9. Hydraulic system
y y Spare part manual

K170LS
Spool section
EC

‘ = Locking/sealing fluid

C = Tightening torque in Nm
mm

Ver. 1.4 144



Log Max 12000XT
Spare part manual

9. Hydraulic system

Feeding section EC

Structure

620551

Pos. | Part no. Quantity | Description Specification
620551 1 [ Feeding section cmpl.

2 611312 1| Spring Kit B-side / B-sida

3 611313 1|Seal Kit EC B-side / B-sida
611314 1 [ Cap Kit EC, Compl. B-sida - 2,3,4,5,6,7,8

* 1611315 1| Cap Kit EC, Compl. A-side

14 1620374 2 | Seal Kit For 620394

19 620385 1 | Pilot restrictor 1,5 mm B-sida

20 620385 1 | Pilot restrictor 1,5 mm A-sida

21 620394 2 | Solenoid 24V

23 501014 2 [ Socket screw MC6S 4*12

40 611316 1 [Sealkit EC A-sida pos-7(*4),8,10

145

Ver. 1.4



Log Max 12000XT

9. Hydraulic system
y y Spare part manual

K170LS
Spool section
EC

‘ = Locking/sealing fluid

C = Tightening torque in Nm
mm

Ver. 1.4 146



Log Max 12000XT
Spare part manual

9. Hydraulic system

Feeding section, PC

Structure

620552

Pos. | Part no. Quantity | Description Specification

620552 1 | Feeding section PC

8 611317 1| Seal Kit PC A-side pos 7,8(3%),

9 611318 1| Cap Kit PC A-side pos
1,2,3,(3%),4(3%),5,6,7(3%),8

18 611313 1 [ Seal Kit

19 611312 1| Spring Kit

20 611319 1| Cap Kit PC B-side pos 11(2*),12,13,1415,16
(2%),17,18,19

147

Ver. 1.4



Log Max 12000XT

9. Hydraulic system
y y Spare part manual

K170LS
Spool section
Compensator plug

= Socket head

& = Locking/sealing fluid

07,
61

C = Tightening torque in Nm

O = Hexagon

Ver. 1.4 148



Log Max 12000XT
Spare part manual

9. Hydraulic system

Compensator plug, feeding section, EC, PC

Structure

620551, 620552

Pos. | Part no. Quantity | Description Specification
620551 Feeding section EC
620552 Feeding section PC
611320 1 [ Compensator plug Pos 1,2,3,4(2%),5
611321 1 [ Seal kit Pos 3,4(2%),5

149

Ver. 1.4



Log Max 12000XT

9. Hydraulic system
y y Spare part manual

K170LS
Service port accessories
PA, PB

O

O =Hexagon (mm)

C' = Tightening torque in Nm

Ver. 1.4 150



Log Max 12000XT
Spare part manual

9. Hydraulic system

Relief valves, feeding section

Structure
620551, 620552
Pos. | Part no. Quantity | Description Specification
620551 Feed section EC
620552 Feed section PC
1 611191 1 | Relief valve 330 bar A-side
3 611190 1 [Relief valve 300 bar B-side
2 540047 (1) | O-ring

151

Ver. 1.4



Log Max 12000XT

Spare part manual

Combo Mid Section

K170LS

9. Hydraulic system

—
S

~ £

E o

E S ~

- P e

T o =

? o 2 ]
)}

< 2 &

—
[

2 5 3 ”

O = O R

O.nr []

»n 2 < 1]
F »

1l non W

©Qvo £

©
o

)

Y —Q
) | A ' /ﬂ‘\ S
@'anu),
-
B\ R\

| v.lm.ll..ﬁm/o ,

i \lh.ﬂ:\\%\ :;I‘ {
\ 4 — ) ot %
i L= R

I\

. I»,\\ il

)
©

(4x)

152

Ver. 1.4



Log Max 12000XT
Spare part manual

9. Hydraulic system

Mid section

Structure

620553

Pos. | Part no. Quantity | Description Specification
620553 1 [ Midsection cmpl.

1 611194 1 [ Main reliefvalve 350 bar

2 602092 1 [Plug 1”

3 602091 1 [Plug 1%

4 543070 11 0O-ring For 602092

5 543069 11 0-ring For 602091

6* 611302 1 [ Seal kit K170

9 501112 4 | Screw MC6S 12*45

11 501090 4 | Screw MC6S 10*20

15** 1620377 1| Seal kit L-90

21 611303 1 [Plug T2B

26 |611305 1 | Pilotsupply kit 35 bar, rod

26 611306 (1) [ Pilotsupply kit 35 bar, gron

28 1620426 1 [ Pilot Filter cmpl.

29 |620427 1| Pilot Filter

32 |611307 1| Plug TP

153

Ver. 1.4



Log Max 12000XT

9. Hydraulic system
Spare part manua I

Ver. 1.4 154



Log Max 12000XT
Spare part manual

9. Hydraulic system

Hydraulic cylinder 80/50

Structure

018994

Pos. | Part no. Quantity | Description Specification
10000861 1 [Rod kit

2 510051 1 [ Spherical bushing GEEW45ES
517253 1| Circlip SGH 68

155

Ver. 1.4



Log Max 12000XT

9. Hydraulic system
Spare part manua I

Ver. 1.4 156



Log Max 12000XT
Spare part manual

9. Hydraulic system

Rod kit

Structure

10000861

Pos. | Part no. Quantity | Description Specification
1 10000860 1 [ Seal kit

2 510051 1 [ Spherical bushing GEEW45ES
3 517253 1 [ Circlip SGH 68

157

Ver. 1.4



9. Hydraulic system
aaaaaaaaaaaaaa




Log Max 12000XT
Spare part manual

9. Hydraulic system

Hydraulic cylinder

Structure

019002

Pos. | Part no. Quantity | Description Specification
10000863 1 [Rod kit

2 510011 1 [ Spherical bushing GE45-ES
517253 1| Circlip SGH 68

159

Ver. 1.4



Log Max 12000XT

9. Hydraulic system
Spare part manual

Ver. 1.4 160



Log Max 12000XT
Spare part manual

9. Hydraulic system

Rod kit

Structure

10000863

Pos. | Part no. Quantity | Description Specification
1 10000862 1 [ Seal kit

2 510011 1 [ Spherical bushing GE45-ES

3 517253 1 [ Circlip SGH 68

161

Ver. 1.4



9. Hydraulic system




Log Max 12000XT
Spare part manual

9. Hydraulic system

Hydraulic cylinder 80/50

Structure

014980

Pos. | Part no. Quantity | Description Specification
014980 4 [ Cylinder, cmpl.

1 620090 1 [ Seal kit

1 1 [ Wipe ring

2 620754 1 [Head

3 1 [ Support ring

4 1 [ O-ring

5 1 [ Guide ring

6 1| Lock ring

7 620760 1 [ Rod,cmpl

8 620761 1 [ Cylinder tube cmpl.

9 11 0-ring

10 1 [ Support ring

11 2| Seal

12 |620753 1| Piston

14 510051 2 | Link bearing GEEW45ES

15 2 [Lock ring SGH 68

16 1 [ Support ring

17 1 | Piston seal

18 1[O-ring

19 620763 1| Spacer

163

Ver. 1.4



9. Hydraulic system
aaaaaaaaaaaaaa




Log Max 12000XT
Spare part manual

9. Hydraulic system

Hydraulic cylinder 80/50

Structure

013060

Pos. | Part no. Quantity | Description Specification
013060 2| Cylinder, cmpl. 80/50
620090 1 [ Seal kit

1 1 [ Wipe ring

2 620754 1 [Head

3 Support ring

4 O-ring

5 Guide

6 Circlip

7 620750 Rod, cmpl.

8 620752 Cylinder tube, cmpl.

9 O-ring

10 Seal

11 Guide ring

12 |620753 Piston

14 510051 Ling bearing GEEW45ES

15 Circlip SGH 68

16 Support ring

17 Piston seal ring

18 O-ring

165

Ver. 1.4



9. Hydraulic system

Log Max 12000XT
Spare part manual

% VIKTIGT! Foére montering ska bade tatning och tatningslage

Log Max 12000

1*

10

rengoras och smorjas med olja.

Kontrollera vid montering att o-ringen inte vrids.

IMPORTANT! Before mounting, lubricate seals and grooves

with oil.

When mounting, check that the o-ring is not twisted.

12

33 Nm Loc-tite 270

24 bf

Fig. 1

Ver. 1.4

166



Log Max 12000XT
Spare part manual

9. Hydraulic system

Hydraulic cylinder 25/16

Structure

011907

Pos. | Part no. Quantity | Description Specification
2 011907 2| Cylinder

1 510122 (1) | Pivot head M4 Low /Lag
2 515001 1 [Nut ML6M M14
3 1 [ Wipe ring

4 1 [Seal

5 620011 1| Head

6 1[O-ring @19,2x3,0
7 620058 1 |(Rod 25/16x65

8 620059 1| Tube 25/16x65

9 1[O-ring d11,3x2,4
10 620021 1 [ Piston Cmpl.

11 2 [ Guide ring

12 505041 1| Screw MLC6S M8x40 10.9
13 517005 1 [ Circlip 26x1,2

14 510003 1 [ Sperical bushing GE 15 E

15 1 [ Support ring

16 1 [ Guide ring

17 |620003 1 [ Seal kit

167

Ver. 1.4



Log Max 12000XT

9. Hydraulic system
Spare part manual

Ver. 1.4 168



Log Max 12000XT
Spare part manual

9. Hydraulic system

Saw cylinder, top saw

Structure

015669

Pos. | Part no. Quantity | Description Specification
1 620631-KIT 1 [Rod kit

2 620071 1| Seal kit

3 510120 1 [Link head

4 620632 1 [Nut

5 625004 1 [ Grease nipple M6

7 510005 1 [ Spherical bushing GE20-ES

8 517227 1 [ Circlip JV 35

169

Ver. 1.4



Log Max 12000XT

9. Hydraulic system
Spare part manual

Ver. 1.4 170



Log Max 12000XT

10. Control system
Spare part manual

10. Control system

171 Ver. 1.4



Log Max 12000XT

Spare part manual

10. Control system

Only for Log Mate 500

faetiesy ©

AR 8

Log Max 12000XT

172

Ver. 1.4



Log Max 12000XT
Spare part manual

10. Control system

Electrical system

Structure
Pos. | Part no. Quantity | Description Specification
1 1 [ Terminal box
2 501015 4 | Socket screw MC6S M4x16 12.9
3 014360 1 [ Quick bracket 400, IT

013890 1| Quick bracket DASA 4
4 500028 1| Screw M6S M6x40 8.8
5 517004 1 [ Circlip 22 mm
6 502053 1| Low nut M6 Loc
7 645107 1| Hose 5107
8 645106 Hose 5106
9 503065 4 | Washer Nordlock M6
10 1601249 3 | Nut R 3/8"
1" 013007 1 | Magnetic sensor
12 014287 3 | Bulk head R3/8"
13 1401770 3| Cable Sleeve PG 9
16 526015 1| Spring
17 016929 1 [ Sensor bracket
18 500025 4 [ Screw M6S M6x25
26 016931 1 [ Coupling G3/8” UF -M20x1,5 UF
30 |645160 1| Hose 5160
32 503073 4 | Washer Nordlock M6
45 016854 1 [ Bracket Log Mate 500
46 402059 4 | Rubber bushing Log Mate 500
47 402585 4 | Spacer sleeve 6x10-9
48 016852 2 [ Washer Log Mate 500
49 502053 4 | Nut M6

173

Ver. 1.4



ﬂl
s 3
o c
mm._a
N £
T
3 ©
MD.
o 2
o ®
1 o
(7p]
£
[0
—
2
>
n
©
]
C
O
@)
o
~

DASA4

IT/ PC,

Log Max 7000XT/ 7000XT-FH/ T0000XT/ 12000XT

174

Ver. 1.4



Log Max 12000XT
Spare part manual

10. Control system

Electrical system, saw unit 411, 418, 518

Structure

Pos. | Part no. Quantity | Description Specification

1 017283 3 | Sensor with cabel

2 016531 3| Plate

3 3 | Magnetic sensor

4 402587 1| Cable

5 014938 2 | Sleeve

6 502053 2 [ Nut Loc M6

9 503065 2 [ Washer Nordlock M6
16 526015 3| Spring

19 016279 2 [ Magnetic sensor

21 402203 1 [ Lower term. Box

22 501045 2| Socket screw MC6S M6X16 12.9
23 017251 2 | Sleeve

24 401026 1 [ Cable w.conn. 1m

25 501053 2 [ Socket screw MC6S M6x50 12.9
29 033027 1| Pump cmpl. 0,20 24V

30 |645160 1| Hose 5160

33 014287 2 | Bulkhead R 3/8"

34 |601249 2 | Nut G 3/8”

35 |401770 2| Cable Sleeve PG 9

36 015743 1 [ Cable Bracket

37 501111 2| Socket screw MCG6S M12x35
38 503060 2 [ Washer Nordlock M12
39 401358 1 [ Cable housing 5-pin/ 5-pol
42 501043 1 [ Socket screw MC6S M6X12
43 503065 1 [ Washer M6 Nordlock

175

Ver. 1.4



Log Max 12000XT

10. Control system
Spare part manual

P - ~
<

160

o

Elldda Log Max

Ver. 1.4 176




Log Max 12000XT
Spare part manual

10. Control system

Connection box, standard

Structure
005815
Pos. | Part no. Quantity | Description Specification
1 013921 1 | Connection box
013207 1| Terminal cmpl.
2 401054 1 [Rail L=200
3 500513 3| Screw MCS M4x5
4 402014 2 [ Spacer screw M4x15
5 401051 26 [ Cable terminal AKZ 2,5
6 401052 1| End cover
7 401055 4 [ Ground connector
9 401093 1 [Cable sleeve PG 9
10 401060 1| Cable sleeve PG7
11 401157 4 [ Cable sleeve PG 16
12 401096 4 | Cable sealing 3x6
13 |401071 1 [Plug PG 16
14 401064 1| Cable sleeve PG 16
15 012605 1 [ Ground wire
17 500530 1| Screw MCS 5x6
18 500532 1| Screw MCS 5x10
19 503003 1 [ Washer BRB 5.3x10x1.0
20 401063 2| Cable sleeve PG 11
22 401058 1 [ Jumper AKZ 4
23 401295 6 | Cable with conn.
24 401026 5| Cable with conn.
25 401315 1| Screw M3x25
26 401324 1| Seal Valve cap

177

Ver. 1.4



Log Max 12000XT

10. Control system
Spare part manual

Kopplingsbox Matarhjul Log Max 12000

Ver. 1.4 178



Log Max 12000XT
Spare part manual

10. Control system

Lower connection box

Structure
005517-R
Pos. | Part no. Quantity | Description Specification
1 012951 1 [ Lower conn. box
2 401054 1 [Rail L=60mm TS15
3 500560 2| Screw MCS 4x8
4 402013 2 | Spacer M4x5
5 401051 9 | Cable terminal AKZ 2,5
6 401052 1| End cover
7 401055 2 [ Ground connection
8 401093 1 [ Cable bush PG 9
9 401157 1 [ Cable bush PG 16
10 [401096 1| Cable sealing PG 16
11 401073 1| Cable 12-part /led., L=3.5m
12 1401071 1 [Plug PG16
179 Ver. 1.4



Log Max 12000XT

10. Control system
Spare part manual

Log Max 12000

Ver. 1.4 180



Log Max 12000XT
Spare part manual

10. Control system

Connection box, feed roller open

Structure

005451

Pos. | Part no. Quantity | Description Specification

1 402005 1 [Box

2 401126 1 [Realy Socket Bosch

3 401121 1 [Relay Bosch

4 401096 1 [ Cable sealing PG 16

5 401824 1 [ Resistor

6 401157 1 [Kable sleeve PG 16

7 401295 2 [ Cable with connector

8 401010 2| Cable

9 401520 5| Cable shoe Bosch

10 503003 1 [ Washer BRB 5.3x10x1.0
11 401526 4 | Ring terminal

13 500514 4 | Screw MCS 4x10

14 502051 1 [ Nut Loc M4 low /lag

181

Ver. 1.4



Log Max 12000XT

10. Control system
Spare part manual

Ver. 1.4 182



Log Max 12000XT

11. Hose kits
Spare part manual

11. Hose kits

183 Ver. 1.4



Log Max 12000XT

Spare part manual

11. Hose Kkits

uoI139330.4d ON - |[BJ3USD

JSZ LG8 NI Ieq 0G¥ umr QL. GZTIT09 67TT09 ofueg y0- dsd ¥ “TAD sFTUY N
TL0GT9 wb/T uw yT8 GZTT09 0LTT09 06 ¥0- dsd GL PTOJTUBW 1T 80TG¥9
JSZ LG8 NdI Ieq QGy uw 08z GZTT09 0GTT09 *I1S y0- dsg Zd 3utod 3sd9]
TL0GTO wb/1 uw 9T¢ GZTT09 0LTT09 06 ¥0- dsg ¢d PTOJITUEBW "1 A A)
JSZ LG8 NdI Ieq 0G¥ uw 06 GZTT09 GLTT09 Gy ¥0- dsg WS 3JuTod 3sal
TL0GT9 wlb/1 uw Gy T GZTT09 0GTT09 "I131S $0- dsd Sd PTOJTUBW 1 €0TG¥9
JSZ LG8 Nd Ieq 0G¥ uw 08T GZTTO09 09TT09 06 ¥0- dsg WS 3JuTod 3s3L
,0L2C TL0GT9 wb/1 uw yZg GZTIT09 0LTT09 06 ¥0- dsg WS PTOJTUEBW "1 Z0TS¥9
Ieq 09¢ uw 0GT 9ZTT09 6LTT09 [pT/€ olfued po- dsd 1d-¥d €S PTOJTUBW "d
yZ0G19 w9T/€ 9ZTT09 6LTT09 [9T/€ olued p0- dsd 1d-¥d 7S PTOJTUBW "¥ T126%9
Ieq 09¢ uw 06 9ZTT09 G6TT09 *I1S y0- dsg I¥-9d €S PTOITUBW Y
20619 w9T/€E 9ZTT09 6LTT09 [9T/€ olfued po- dsd I¥-dd 7S PTOJTUBW "¥ 0TZ6%9
Ieq 09¢ uw 0Q0€ 9ZTT09 €LTT09 asd JTun meg
X TTF 20619 W9T/€ ww 6€9 9ZTT09 6LTT09 [p1/¢ olued y0- dsd Ases1n aadng 0GTG¥9
I0j30Ww ISTTOY Y
Wl uw 000T pxenb Ssoy 0G0G6T9
I030W ISTTOY °T
ul uur 0007 paenb Ssoy 0G0GT9
*TAD UuTT butrrTrad
ul ww 00ZT pxenb ssoy TS0GT9
*TAD jutT DBurTTa4
ul uur 00ZT pIenb osoy TG0GT9
paenb ssopy paepuels butyey -saag ano Z butaata Z uoT3osuuo)| ‘ou SsOoH
930N ‘ou jaIed 9ZTS T®e3o5L oW 3B | Tou 3IRd 1 butiata T UuOT3OSUUo)
odA3 ssoH yzbus1 |[soTnaxsg sbut3ayta SUOT3DO9Uuo)
ur-bnTd 0EM = IdodM | Ioddpn = *n | Te3oL = "30L | 3uswiesay dwunig = ‘wiesxl dunis | 3YybTRIIS = I35 | SNOSSY IAeg MBS = JdS
AUBTY = Y | Io0npoay = ‘payY | buriey oansseiag = HuTley °*S9Id | IS2qUnU = °‘ON | To99UM DUTINSESR = TO9UM " SEaRN
PTIOITUBW = "TUBW | ISMOT = °"OT | 2J9T = "1 | TRUISIXY = °XJ | JISPUTTAD = " TAD | Io3aweTlp dwTta) = -dwTtId
90TTHZ "A 900016 °"Ou peSH woxdg

900016/000S¥9 'ON 3x®Bg
uo =benbuet

JTY SSOH Texous)

184

Ver. 1.4



Log Max 12000XT

Spare part manual

11. Hose Kits

uoi1da30.d ON - |BI3UID

JSC LG8 NH Ieq 0GP uur 000¢€ GZTT09 SLTTO9 Sy v0- dsd ¥a Asesan zadng
Asesa1n zedng TLOSTO ub/T ww £90€ GZTT09 67TT09 ofueg y0- dsd dl pS PTIOJTUCW "y 6ETSHI
JS¢ LS8 NH Ieq 0GP i 0GL GZTTO09 6GTTO09 ‘XY "I3Ss v0- dsd
TLOSTO uwb/T uw 708 SCTT09 67TT09 ofued y0- dsd Juel TTO PLaaTq ITY 0E€TSPI
0S¢ LS8 NA Iedq 0GP i 09% GZTTO09 SLTTO9 S ¥0- dsd dlL 3IUTOd 3ISaL
,00€ TLOSTO uwb/T ur yTg GCTTO09 0LTTO9 06 70- dSd dL 7S PTOFTUBN "d 9CTSV9
OS¢ LG8 NH Ieq 06¥ uw 06§ GZTTO09 GLTTO9 G ¥0- dsd CWd 3IUTOd 3S9L
,00€ TLOSTO uwb/T w7y 9 GCTTO09 0OLTTO9 06 70- dsd ¢Wd TS PTOFTUBNW °Y GCTSP9
OS¢ LS8 NA Ieq 0§¥ wu 0GEC GZTTO09 67TT09 ofueg y0- dsd d "TAD pes3 aeq mes
TLOSTO uwb/T wu G6eC GCTTO09 0GTTO09 "I3S F0- dSd| SATEBA }OSUD JI03D0TIA3S9Y 7ZTS¥9
OS¢ LS8 NA Ieq 0G6¥ uw QLE GZTITO09 0STTO09 "I3S 70— dSd| SATeA YO3YD I0JIDTIISSY
TLOGTO uwb /T uw GTf GZTT09 09TT09 06 ¥0- dSd IV PTOFTUBW T €CTISH9
0S¢ LG8 NA Ieq 0G§¥ wu 059¢ GZTTO09 67TT09 ofueg y0- dsd ¥ "TAD pesF Ieq MES
TLOGTO uwb /1 W 7692 GZTT09 0LTTO09 06 ¥0- dSd Td PTOFTUBW 1T ZCTISP9
OS¢ LS8 NA Ieq 0G6¥ wu O0TE GZTITO09 GLTTO9 G v0- dsd I03eTNuUNoOOY
TLOGTO ub /T Wi €/.¢ SZTIT09 67TT09 ofuedg y0- dsd GV PTIOFTUBK T CTTISP9
0S¢ LS8 NA Ieq 0G6¥ w08 GZTT09 67TT09 ofueg y0- dsd ¥ "TAO To9uM "sesR
TLOGTO ub /T Wi § 88 SZTT09 0LTTO09 06 ¥0- dsd I01eTNUNOOY TTTSP9
JSZ LS8 NA Ieq 0G¥ w056 GZTTI09 67TT09 ofueg y0- dsd g "TAD Teo9uM sesR
TLOGTO ub /T wu €00T GZTT09 67TT09 ofued y0- dsd Gd PIOFTUBK T 0TTS?9
JSZ LS8 NF Ieq 0G¥ uu 0es GZTT109 67TT09 ofueg y0- dsd g "TAo °3TWy "N
TLOSTO ub /T W /8 SZTT109 0LTTO09 06 ¥0- dsd Zd PTOITUEBK T 60TS¥9
paenb ssol paepuels butqyey -saag ano Z butaata Z uoT3josuuo)| ‘ou SSOoH
930N ‘ou jaedg 9ZTS Te3oq ou 3TEQ | Tou 3B 1 but3iata T uoT3OdUUo)
odA3 sson yabus ([soTnaasg sbutjiayta SuUoT3O9UU0)
ur-bnTd oM = I4OEM | Ieddn = *n | Te30L = 305 | Jusuwiesay dwnig = cwiesil dunils | 3ybTeRIIS = IS | SndOssy Ied MBS = ¥dS
1ybTy = ¥ Io0onpay = ‘poyY | burjey oanssoig = Hburley °"sS9Id | IS2qunU = °‘ON | To99YM DUTINSES| = TO9UM " SEeaR
PTOJTUBW = °"TUBW | I9MOT = °"OT | 3I9T = T | TRUISIXY = °"XT | ISPUTTAD = °"TAD | zoj3swetp dwuti)d = -dwIa)
90TT¥Z "A 9000T6 °"OU PESH WOoIXJ

9000T6/000S%9 "ON 3xed

uo =benbuet

JITY OSOH Texousd

Ver. 1.4

185



Log Max 12000XT

Spare part manual

11. Hose Kkits

uoida30.d ON - |BI2UID

OS¢ LG8 NA Ieq 0oLy ww 068 0€TTO09 F8TT09 ofueg go- dsd ¥ "TAD uxe asTT0¥ 1
SE€0ST9 wl/T W L Z6 0€TTO09 LLTTO9 S 80- dsd Zhd PTOFTUBW "1 PTTSP9
OS¢ LS8 NH Ieq 0Ly ww Q0LT 0€TTO9 CSTT09 *I3S 80- dsd g "TAD wie I9TTOY "1
SE0STI9 wl/T W Z/LLT 0E€TTO09 LLTTO09 S 80- dsd d 8S PTOCITUBW Y ETTSH9
JSZ LG8 NH Ieq 0Ly Wi 06¢ 0€TTO09 78TT09 ofuedg g0- dsd I03eTNUNDDY
GE0GT9 wl/T wu THE 0€TT09 CSTT09 *I31S 80- dsd €yd PTOFTUBW 1T SO0TSP9
OS¢ LG8 NH Ieq Gg8¢ ww 0LOT TCTTO09 TSTTO09 "I3S 90- dsd|V¥ "TAD MUTT BUTTT=d "1
¢LOST9 u8/¢ ww TTTT TZTT09 TGTTO09 *I3S 90- dsd ¥ I93depe-J EVTSV9
JSC LG8 NA Ied G8¢ uu 0eTT TZTT09 TGTT09 "I3S 90- dsd|d "TAD qurT DBUTTT=d ¥
¢LOST9 u8/¢ ww TLTT TZTT09 TGTTO09 *I3S 90- dsd g Io3depe-g 9€TSV9
JS¢C LG8 NH Ied G8¢ uu 0e€0T TZTTO09 TGTTO09 "I3S 90- dSd|V "TAD qurT DBUTTT=d 4
ZLOST9 u8/€ wu TL0T TZTT09 TSTT09 "I3S 90- dsd v I93depe-g GETSPI
JSC LG8 NA Ied G8¢ uur 0L6 TZTT09 TGTT09 "I3S 90- dsd|d "TAD qutrT DBUTTT=d 1
CLOSTO u8/€ wu TTOT TZTT09 TSTT09 "I3S 90- dsd g ao3depe-J, FETST9
0S¢ LS8 NA Ieq Gg8¢ wu 0LZeC TZTT09 87 TT09 ofueg 90- dsd d Iojow Mmeg
CLOSTO u8/€ W GTEZ TZTT09 TLTTO09 06 90- dsd €dd TS PIOFTUBW " TETSP9
0S¢ LS8 NA Ieq Gg8¢ Wi 0L6 TCTT09 TSTTO09 *I3S 90- dsd 19¥oeId
*WAx 22 ~dwtId CLOSTO u8/€ wu TTOT TZTT09 TSTT09 "I3S 90- dsd WIY TS3YM ~SBSIN 90TS¥%9
JSZ LG8 NA Ieq Gg8¢ wu 08% TZTT09 9LTTO9 S 90- dsd PUd PUTA
,00€ CLOSTO u8/€ W €69 TZTT09 TOTT09 .06 90— dsd 9SOy SAT3093014d TOTS?9
JSZ LS8 NA Ieq 0G¥ uur 000€ SZTIT09 67TT09 ofueg y0- dsd d Ases1n zadng
Ases1n zadng TLOST9 ub /1T U £90€ SZTIT09 SLTT09 Sy ¥0- dsd Sd yS PIOITUBK Y 07TSH9
paenb ssol paxepuels butqyey -saag ano Z butaata Z uoTt3josuuo)| ‘ou SSOoH
930N ‘ou jaedg 9ZTS Te3oq ou 3TEQ | Tou 3B 1 but3iata T UuOT3OvUUo)
odA3 sson yabus (soTnaasg sbutjiayta SuoT3dO9UuU0)
ur-bntd 0IM = Id0oAM | I9ddn = *n | Te3OL = °"30L | Juswiesay dunis ‘wiesrl dunis | 3ybrexls = I35 | Snossy Ied MBS = ¥dS
AUBTY = Y | I90npoyY = ‘poyY | Dburiey oanssoiag = buriey °*sS8Id | IS2qunU = °‘ON | To99YM DUTINSES| = [O99UM °SeaR
PIOJTUBW = °"TUBW | I9MOT = °"OT | 3I9T = T | TRUISIXY = °"XT | ISPUTTAD = °"TAD | zojswetp dwuti) = -dwIa)
90TTIVZ "A 9000T6 °"OU PESH wWOoIXJ

9000T6/000S79 'ON 3x®4
us °benbuet

JTY ©SOH Texousd

186

Ver. 1.4



Log Max 12000XT

Spare part manual

11. Hose Kits

uo1323104d O - [B4BUSD
JSC LG8 NH Ieq 0LP uu 0c0¢ 0€TT09 ¢STT09 *I3Ss 80- dsd g "TAD oFtuy "o
SE0ST9 wl/T W G902 0€TT09 CLTTO09 06 80- dsd d GS PTOJFTUBW Y 8ETGP9
OSZ LG8 NH Ieq 0Ly uw 0F9T 0€TTO9 CSTT09 ‘23S 80- dsd ¥ "TAD =3TUuy 071
SE0STI wl/T U G89 T 0E€ETTO09 CLTTO09 06 80- dsd Y GS PIOFTUBK Y LETST9
0S¢ LS8 NA Iedq QLD i 0L9 0€TT09 ¢STT09 *I3s 80- dsd g xo3depe-g,
SE0ST9 we/T i GT/L 0€TT09 ¢LTTO09 06 80- dSd d 9S PTOJTUBNW "d EETSVO
JS¢C LS8 NH Ieq 0OLP wur 0L9 0€TT09 ¢STT09 *I3Ss 80- dsd ¥ I93depe-J
GE0STI wl/T uw TE /L 0E€TT09 ¢9TT09 06 80- dSd Y 9S PIOJFTUBK Y CETSP9
DSz LG8 Nd Ieq OLY uw 0€g 0€TT09 ¥8TT09 ofueg go- dsd ¥ "TAD eITUy 7T
SE0ST9 we/T uur £09 0€TT09 LLTTO9 S¥ 80- dSd Y LS PTOFTUBWN Y TZTSP9
OS¢ LS8 NA Ieq 0Ly uw Q6L 0€TT09 78TT09 ofueg go- dsd ¥ "TAD oJTUM ¥
GE0STI wl/T uw /98 0E€TT09 LLTTO9 G 80— dsd Y LS PIOJITUBK Y 0CTSP9
OS¢ LG8 NA Ieq 0Ly wu 0% S 0€TT09 ¢STT09 *I3S 80- dsd d "TAD o3TUY 7T
SE0STI wl/T W G8G 0€TT09 CLTT09 06 80- dSd d LS PTOITUBW Y 6TTSH9
OS¢ LS8 NA Ieq 0Ly wu 00% 0€TT09 CLTTO09 06 80- dsd g "TAd o3TUY Y
SE0STI wl/T N AA% 0ETT09 CLTT09 06 80- dsd g "TAD o3Tuy 7T 8TTSV9
0S¢ LS8 NA Ieq 0Ly w098 0€TT09 ZSTT09 *I3S 80— dsd d "TAD wre I9TTOd °d
SE0STI wl/T W 506 0€TT09 CLTT09 06 80- dSd d 8S PTOJTUBW Y LTTS?9
JSZ LS8 NA Ieq 0Ly wu 00S 0€TT09 78TT09 ofueg go- dsd Y "TAO uxe I9TTO¥ ¥
SE0GTI wl/T ww /LS 0ETT09 LLTTO09 G 80- dsd Y 8S PIOFTUBW Y 9TTIGSV9
0S¢ LG8 NH Ieq 0Ly wur 0Z8 0€TT09 ZSTT09 *I3s 80- dsd Zvd PTOFTUBW 1T
SE0STI wl/T wu 788 0€TT09 Z9TT09 06 80- dsd Y 8S PTOJFTUBW Y GTISV9
paenb ssol paepuels butqyey -saag ano Z butaata Z uoT3josuuo)| ‘ou SSOoH
930N ‘ou jaedg 9ZTS Te3oq ou 3TEQ | Tou 3B 1 but3iata T uoT3OdUUo)
odA3 sson yabus ([soTnaasg sbutjiayta SuUoT3O9UU0)
ur-bnTd oM = I4OEM | Ieddn = *n | Te30L = 305 | Jusuwiesay dwnig = cwiesil dunils | 3ybTeRIIS = IS | SndOssy Ied MBS = ¥dS
AUBTY = Y | I90npoyY = ‘poyY | burtiey sanssoiag = buriey s8I | IS2qunU = °‘ON | To99YM DUTINSES = [O99UM °SEeaR
PTOJTUBW = °"TUBW | I9MOT = °"OT | 3I9T = T | TRUISIXY = °"XT | ISPUTTAD = °"TAD | zoj3swetp dwuti)d = -dwIa)
90TT¥Z "A 9000T6 °"OU PESH WOoIXJ

9000T6/000S%79 'ON 3x®4
uo =benbuet

3T SSOH Treasuso

Ver. 1.4

187



Log Max 12000XT

Spare part manual

11. Hose Kkits

uoI139330.4d ON - |[BJ3USD

dSsy 968 NI Ieq 0G6¢ wur 0€6T 08GT09 €STTO9 *I3S C1- dsd ¥ Io3j0w ISTTOd °T1
S¥0ST9 ub/€ wu GZ0¢ 08ST09 T8ET09 8TGL S¥ 9T- 9UVS d €S PTOITUBW Y 8V TS¥9
ds? 968 NH Ieq 0G¢ uur 008T 08GT09 €STTO09 X3S ¢T1- dsd T I030W ISTTOY 1T
SY0ST9 ub/€ Wi G681 08ST09 T8ET09 8TGL SF 9T- 9HVS Y €S PTOITUBK Y LYTSH9
dSv 968 NH Ieq 06¢ wur 098 08GST09 €STTO9 *I3S C1- dsd T I010w ISTTOY ¥
SY0ST9 ub/€ w66 08ST09 T8€T09 8TGL SF 9T- 9UVS d ¢S PTOITUBW Y SVTISH9
dSt 998 NH Ieq 0G6¢ w068 08ST09 €STTO09 "I3S C1- dsd ¥ Iojouw ISTTOY ¥
S¥0ST9 ub/€ U G§6 08ST09 T8ET09 8TGL SF 9T- 9HVS Y ¢S PIOITUBK Y FyTIST9
JSZ LS8 NH Ieq 08¢ wuw QLET €CTT09 €STTO09 ‘I35 ZI- dsd d SATea IOj0W MeS
7L0STO ub/€ Wi GZyT €CTTO09 CLETO9 06 ¢I- dsd mesd TS PTOJTUBK Y 621579
OS¢ LG8 NA Ieq 08¢ ww 0% e €CTTO09 €STTO09 *I3S CI- dsd g Iojow meg
7L0ST9 ub/€ uw €€E¢ €ECTTO09 8LTTO9 Gy ¢T- dsd 7L TS PTIOCFTUBN Y 8CZTS¥9
JS¢C LS8 NA Iedq 08¢ uur 0%9 €CTTO09 €STTO09 *I3s CT1- dsd Y JI03jow meg
7L0GT9 uwb /€ wu g¢ L €CTTO09 8LTTO9 Sy ¢1- dsd dS SATeA JI030U MG LZTSY9
JS¢ LS8 NH Ied QLD wu 00LT 0€TTO9 LLTTO9 G 80— dsd T JI030uW ISTTOd °T
GE0GTI wl/T WU 86 LT 0€TT09 LLTTO09 G 80- dSd ¢dd TS PTOFITUBW ¥ 67TS79
0S¢ LG8 NA Ied 0OLP uur 06 L 0€TT09 C¢LTTO09 06 80- dsd T JI030W ISTTOd "Yd
SE0STO we/T uur 798 0€TTO9 LLTTO9 S¥ 80- dsd Tdd TS PTOFTUBW "d 9V TSV9
0S¢ LS8 NA Ieq 0Ly wu 0FS 0€TT09 Z9TT09 06 80- dsd €L PTIOFTUBW T
GE0GTI wl/T wu 709 0ETT09 CSTT09 "I3S 80- dsd gL TS PTOFITUBW ¥ ZVTISP9
0S¢ LS8 NA Ieq 0Ly wu 0% S 0€TT09 Z9TT09 06 80- dsd €d PIOFTUBW "1
SE0GTI wl/T w709 0€TT09 ZSTT09 "I3S 80- dsd dd TS PTOFTUBW "d TPTISP9
paenb ssopy paepuels butyey -saag ano Z butaata Z uoT3osuuo)| ‘ou SsOoH
930N ‘ou jaIed 9ZTS T®e3o5L oW 3B | Tou 3IRd 1 butiata T UuOT3OSUUo)
odA3 sson yabusr ([soTnzasg sbut3ayta SuoT3O9UU0)
ur-bn1d odM = I40oaM | I9ddn = | Te3olL = "305 | 3Juswiesiy dunigs ‘wiesxl dunis | 3ybreais = | enossy Jed MmeS = ¥dS
AUBTY = Y | Io0npoay = ‘payY | buriey oansseiag = HuTley °*S9Id | IS2qUnU = °‘ON | To99UM DUTINSESR = TO9UM " SEaRN
PTIOITUBW = "TUBW | ISMOT = °"OT | 2J9T = "1 | TRUISIXY = °XJ | JISPUTTAD = " TAD | Io3aweTlp dwTta) = -dwTtId
90TTIVC A 9000T6 °©OU PESH wWOoIJ

9000T6/000S%9 "ON 3xed

uo =benbuet

JTY SSOH Texous)

188

Ver. 1.4



Log Max 12000XT

Spare part manual

11. Hose Kits

uoi1da30.d ON - |BI3UID

0SZ LG8 NA Ieq QLY uw 0Te 0€TTO09 78TT09 ofueg go- dsd Td projTtuew mes dog
,08T GEOGTIY uwl/T uw /9¢ 0E€ETT09 78TT09 ofueg g0- dsd ¢d 8S PTOFTUBW °d 69TG79
2S¢ LG8 NA 1eq 0LY uw QLe 0€TTO9 Z9TT09 06 80- dsd T1 pTojtuew mes dog
GEOGTIY wl/T uu TEE 0€ETT09 CSTT09 *I35 80- dsd ¢L 8S PTOFTUBW Y 89TSF9
0SZ LS8 NA Ieq Gg¢ uw QLS TCTT09 TLTTO9 06 90- dsd d Iojow MeS
206 ¢LOSTY u8/€ uuw GT9 TCTT09 87 TT09 ofued 90- dsd dL 8S PIOFTUBK Y LI9TSF9
0S¢ LS8 NA I8q 0LY uu 0% S 0€TT09 CLTTO09 06 80— dsd g xojow meg
.06 SE0STI wl/1 wur 009 0€TT09 Z9TT09 06 80- dsd ZL 8S PTOFTUBW Y 991679
JSC LG8 NA Ieq 0L wur 0ed 0€TTO09 CLTTO09 06 80- dsd ¥ I030W Mmeg
,08T SE0STI wl/T WU 06 ¥ 0ETTO09 Z9TT09 06 80- dsd 1Sd projtueuw mes dog S9TGH9
0S¢ LS8 NA Ieq 0G¥ uur 06¢ GZTTO09 GLTTO9 S ¥0- dsd W IUTO4 3S=lL
L0ET TLOGTO uwb /1 uur £Gq¢ GCTTO09 09TT09 06 70— dsd W proFtueu mes dof 791GV
OS¢ LS8 NH Ieq 0G6¥ wu 0§ T GZTT09 GLTTO9 G v0- dsd d "TAD pea3 1eq Mmes
TLOSTY ub/T W €17 SZITO09 09TT09 06 ¥0- dsd ¥ projrtuew mes dog €9TSV9
OS¢ LS8 NA Ieq 0G¥ uur Of T GZCTTO09 GLTTO9 G% ¥0- dsd ¥ "TAD pes3y Ieq MES
TLOGTY ub /1 u €02 SZTT09 67TT09 ofueg y0- dsd g projrueu mes dog Z9TS¥9
JSZ LS8 NH Ieq 0G6¥ w009 GZTT09 67TT09 ofueg y0- dsd 3Tun Mmeg
TLOSTY ub/T U Gp9 SZTIT09 0GTT09 "I3s ¥0- dsd mes dog Asesin Asey T9TSH9
0S¢ LG8 NH Ieq Gg¢ wu Q0L TCTT09 TSTTO09 "I3S 90- dsd mes doj,
CLOSTO u8/€ Wi T§ L TZTIT09 TSTTO09 "13S 90- dsd 9S0Y SAT309301d 09TS¥9
paenb sson paepuels butyey -saag anp Z butaata Z UOT3DO3uuo)| ‘ou SSOH
930N ‘ou jaxeg 9ZTS Te3oL ‘OU 3IBA | Tou 3IE4 1 butiata T uoT3OdUuUo)
odA3 sson yabus ([soTnaasg sbutjyaTdg SUOT3O9Uu0)
ur-bnTd 0IM = Id0odAM | I2ddn = *n | Te3IOL = "30L | Juswiesaly dumis ‘wiesrl dunis | 3ybrexls = I35 | Snossy Ied MBS = ¥dS
AUBTY = Y | I90npoyY = ‘poyY | burtiey sanssoiag = buriey s8I | IS2qunU = °‘ON | To99YM DUTINSES = [O99UM °SEeaR
PTOJTUBW = °"TUBW | I9MOT = °"OT | 3I9T = T | TRUISIXY = °"XT | ISPUTTAD = °"TAD | zoj3swetp dwuti)d = -dwIa)
90TTIVZ A TI000TI6 °"Ou peSH woxd

TO000T6/T00S¥9 "ON 3xed

uo =benbuet

Mes dog,

Ver. 1.4

189



Log Max 12000XT

Spare part manual

uoI139330.4d ON - |[BJ3USD

190

11. Hose kits

OS¢ LS8 NA Ieq G8¢ TZTT09 pud putd
I9seT ‘pud puTtd ¢LOSTO u8/€ uur O TZTT09 TGSTO09 XY "I3S 0C W 9S0Y S9AT309301d TGTSPO
paenb ssol paepuels butyey -saag np Z butaata ¢ uoTt3dosuuo)| "ou SSOoH

930N ‘ou jaIed 9ZTS T®e3o5L oW 3B | Tou 3IRd 1 butiata T UuOT3OSUUo)

odA3 sson yabusr ([soTnzasg sbut3ayta SuoT3O9UU0)

ur-bnTd 0EM = IdodM | Ioddpn = *n | Te3oL = "30L | 3uswiesay dwunig = ‘wiesxl dunis | 3YybTRIIS = I35 | SNOSSY IAeg MBS = JdS
AUBTY = Y | Io0npoay = ‘payY | buriey oansseiag = HuTley °*S9Id | IS2qUnU = °‘ON | To99UM DUTINSESR = TO9UM " SEaRN
PTIOITUBW = "TUBW | ISMOT = °"OT | 2J9T = "1 | TRUISIXY = °XJ | JISPUTTAD = " TAD | Io3aweTlp dwTta) = -dwTtId
90TTFC A

XXXXXX °“Oou pesH woxg
SOSOUY STNOSURTISOOSTI

XXXXXX/6T0SV9 "ON 3xeg

uo sbenbuet

Ver. 1.4



Log Max 12000XT

Spare part manual 11. Hose kits

191 Ver. 1.4



Log Max 12000XT

11. Hose kits
Spare part manual

Ver. 1.4 192



12000XT
12000XT
12000XT
12000XT

12000XT
12000XT
12000XT

Spare part
m

al

manu

al

al

Spare part Spare part Spare part
m

manu

are part




	1. Frame and protection
	Frame with protective cover
	Upper oil tank


	2. Delimbing unit
	Delimbing unit
	Lower knife
	Upper knife

	3. Feeding unit
	Feed roller motors BBC 05
	Roller arms

	4. Measuring
	Measuring wheel
	Diameter measuring

	5. Felling unit
	Felling unit
	Hose holder


	6. Saw unit
	Saw unit, top saw 98 XL
	Top saw hydraulics
	Top saw manifold

	Saw unit 411XL
	Saw 411XL hydraulics
	Saw unit 518 (option)
	Saw 518 hydraulics
	Tension device saw unit 518
	Bar holder #7 15mm STD

	Super Greasy pump
	Super Greasy hydraulics

	7. Rotators
	Rotator, Rotobec

	8. Accessories
	Accessories
	Edge cover
	L12000 tool kit
	Find End
	Find End laser
	Find End laser

	Allen key
	Tools, saw 411H
	Suregrip
	Photocell, option
	Tools
	Tool kit

	9. Hydraulic system
	Hydraulic system
	Left manifold
	Right manifold
	Right main manifold, major functions

	Tie rods
	Right manifold, spool control
	Right manifold, major functions
	Hydraulic system, compensators
	Hydraulic system, end section
	Inlet section
	Feeding section EC
	Feeding section, PC
	Compensator plug, feeding section, EC, PC
	Relief valves, feeding section
	Mid section
	Hydraulic cylinder 80/50
	Rod kit

	Hydraulic cylinder
	Rod kit

	Hydraulic cylinder 80/50
	Hydraulic cylinder 80/50
	Hydraulic cylinder 25/16
	Saw cylinder, top saw


	10. Control system
	Electrical system
	Electrical system, saw unit 411, 418, 518
	Connection box, standard
	Lower connection box
	Connection box, feed roller open


	11. Hose kits

